
UIIP"Ul'ftI\NI'I I
RfCnUUU UI.I

R ~ ,IJ ~ jEll 'Jl~ f* ~ ffl)-
R SF,RIRS DIESEL ENGINE PARTS CATALOG

J-J $ ,~~if+i}J fJ ~ F~~ J)
Shandong Weichai Huafeng Power Co.,Ltd



R~ 9U ~iEb *Jl~1* it HJ}
RSERIES DIESEL ENGINE PARTS CATALOG

LlJ *j!t~$$f;fJ t1~~&0 ii]
Shandong Weichai Huafeng Power Co., Ltd



R *~U~imfJL~ rm {~fj ,7j(1~ ,1[jtl ,1[Pl w ~~~~~J!~il±IfJL, J€::~oom-t~ (RICARDO) 0 P]
~~ 00Nit# ~~0P]lfJeit~iff~Em 00 r*J fPJ~~~il±IfJLEm~1tr:£ ,~/ff ~~Em~j]Jt1 ,~~iJfJt1 ,j§~

Jt1fI~, PJ#Jt1~, ~iPJbiUtlt~fnJ~r:£7tJtt7j(fo

i**3fU~il±IfJLfd~ffiI12~ lOOmm Em rmffiIfOffiI12~ l05mm Em 1m ,/'\ ffiI § f1&Plk'=tfO!~&/'\#XifflfJL

~,l£rtt~liilik~1!1~m~*xf$7t~1lf:1t*Bm~~B~ JJX:~~r:£ ,PIJrzm -Ttff!1fLfJL ,IrJeitt&tu
fJL ,i~$ ,IfjfJL~ ~JX~fJL~ll ,~~ ~7j(fljfJL~ ,~~{}~o

~it-TmP xf~1m fJL Em f~}=tl ,~i1~ ,~ if]~~T~*§ ttS~# fJL~ Em~it~1lf: 00M,~ ifftl ~JJlU ~Q

1 ,rPJ ---.W~~~~fC~ fPJ Em~1lf:~m#jU1£---.j§ , Jim~~1lf:m~ 51 ~~*7]\~W~~* ,~~~1lf:m
lIg I~&~IR 0 ~1lf:zrB] Em*B1iJr1iL~* ~~~iJtWt£--&~o

2 ,fPJ---,W~~~~fC*§JlI£l~~l£ fPJ---.~1lf:k Em~{lf:, ~ um---1lf:, Jt~~1lf:~IIID ttl ,Jtfi%*ttS% 0

3,~~YfiJ a/9$1lf:Jt~~~fil£~ J=PtHm${lf:1t%Em-rJr ,#'ftlttS% 0

-1-



4 ~ ~~ JEt] tIl~ 8"J ~J f$4t{Lf~ lffil------1' 0

5 \1fft~-pT ~~ ~ lll1I m}l#ij, rr fa] ®TJf ,~Q/G~~m rr JL\~~*fIJi, )JlU~ fPJ Bt1£=}l#ijf~ ill fPJ----o.f~% 0 fJt1f~

Ji1* rfJ4tfLf~o*..¥t ---A ;trl\J1J: ,m~fH~~t UID ill fJtJi~a4t{Lf 8"J %j$ 00~ ,l~J*ifft'£PI~mx:=jZ tJ:~JiiifllJ
.~1ffo

6\1£~ymfJl~-%~ rr,~ Bf~Jg~*~, "Z" "T"" G"" D" ~Jg~sfZgl~fjft-r~-AgX:m~~fjft-r%,

~U,R4100Z1',1t~ R *~U 4 ffiI, ffiI12 100mIn ,i~~~f~ ffmtJLf)Lm~rmfJlo

~ F£1£/f~lt1T?1JttfUJfJX, 1£*ooJJJtrr fp illZE 8"J4t{Lf1t~/GPI~~]J(at&~,~ijmptJ:~ 0

*ooM83 £XR,#~JfJ1\)£ \JWJ!A.~ ~EtJi:~ ·~if±·BI \fm**\m~¥tl! \=!~I, pJ\J~\m\Jl~1X \*7G~ ~

~EJ ,Ifjjt, jtE7Gitr4IJE 0

rM .=c:t8~"v _\Il. F1r:: RB It:fr. ~~ ~r=t -h~ ftr::\1l1:ht ~ '\==k ~~-=t£.+b:L
r=t1 J --Jtfij --a 7J'-,-F)r tJ~'< , 1lJA J\ \\ '-va 1-.*1±fJ I A If:~ , J~~ lfJ IJk1=1 JElL 0

~ .. -±t­
J$] /f1

2006.5

-2-



R Series Diesel Engine Parts Catalogue

PREFACE

R series diesel engine is a faIuily of high speed engiIle of four - stroke, water - cooled, iIi -line, direct

inject jon and w type chamber. It is a l1ew generation profluct tl1at designed by RICARDO and developed by

RICARDO and Weifang Diesel Engine Limited Comparly, with good dynamic characteristics, fuel economy'

as ,veIl as excellent starting performance, the reliability and service life of the R series engines have reached

the advanced world level amony the products of the kind.

R series includes 4 - cylinder (bore 100) ,4 and 6 - cylinder (bore 105) general purpose diesel en­

gines, with natural aspirating and super charging type. According to the requirements, various versions of R

Series can be developed by lTIodifying, some parts so as to satisfy the different applications, such as tractors,

tnlcks ,combine - harvesters, engineering machinery, generatil1g sets ane} water conservancy facilities, fish­

ing boats and so on.

In order for the users to operate and maintain the (liesel engines, we conlpile this comprehensive parts

catatogue which includes many kinds of model. The compiling principle is as follow:

1. The parts\Nith same fllnctions but different in shape will he listed together, the continuous line indi­

cates the asseml)lin,t,~ relatiolls of the common parts ,vllile (lash line indicates the version parts. The relative

position of the parts is basically in concordance vvith the actual sitllation.



2. For the parts fitted in same sub - assembly, with same fountions and similar in shape, only one piece

is shown, while the others are listed in the brackets.

3. The types of components purchased from other factorys indicated under the corresponding parts in

brackets in the table.

4. Only one of the same parts of various engine types is described.

5. Pipes may be drawed only by the two ends with the middle interrupt. If the two ends of a pipe can

not be connected by centre line, the same marks are signed on the two ends. If the part connected by a pipe

belongs to other assembly, the partial drawing of the connected part is described with fine continuous line.

Give the name of connected part at exceptional case.

6. In diesel model column of this parts catalogue, blank forms indicate the primary model, and "Z" ,

"T" "G" "D" · I h d £ f· F· "R4100ZT", , etc. sIgna s represent t e structure an use eatures 0 engInes. or Instance; . ,

expresses R series, four - cylinder, bore 100mm, turbocharged diesel engine which is used for tractors.

Because of the continuous improvement and development of the products, the parts changed after this

parts catalogue be printed could not be reflected timely, so the users are requested to pay attention to this.

This parts catalogue is compiled by Wang Wenmin, Hao Sixian, Zhou Jiusheng, Zhuang Rongping, Du

Xi , Yang Lin, Tang Jinchi, Ge Hong, Sun Encheng , Wei Zhiyou, Zhu ·Yuanming ,examined and approved by

Wang Min, Zhang Yuanxiong.

2006.5

-4-



fj K<
CONTENTS

1. '~ffiI1R}f(a.~,~

CYI~INDER HEAD & COVER ASSEMBLY

2. fJlf,*.g,nX:( ·tJLf* ,rm~n ,I£Bt-&~~ ,5rmit%1*.~,fJX:)

CYLINDER BLOCK ASSEMBLY ( CYLINDER BLOCK ,OIL SUMP ,TIMING GE_AR Ci\SE,REAR OIL SEAL HOUSING ASSEMBLY)

3. 8r~$fiL~,jj)z.

CA.MSH-LI\FT ASSEMBLY

4. an$IElSt~.~,Jj~

CR_ANKSHAVf & FLYWIIEEL ASSf]VIBLY

5 "f r;i-~ '-k ±r r1 cit
• i·\.-i ~ffTI-J~,fJXJ

PISTON AND CONNECrrING ROD ASSEMBLY

6 .U-.~-~ r1 t::£­
o r61--t~m,~'lJXJ

GE1\R S~ysrrEl\1 ASSEMBLY

7 0 .itt h=-C -* ~Jt (~~ ll~~~ '\ 3t!~If.ffi, h:X: ,ii1~ )
All, IN1".AKE SYSTEM ( ~\IR CLEJ\NER,AIR INLET Ml\NIFOLD ASSEMBLY,N.AME PLATE)

8 i:H: I~~ -22 tZ: ( i:H:: /::=--~ .:!~ -=f-.:.- Jill t:t ·.H·)
• 1il:' ._~ /T~.gL 1it-"~ § '1~ F 1utJ~,)j~

EXltJ\UST SYS'rEM( EXH.AUST MANIFOLD ,SILENCER ASSEMBLY)

9. ~~im*~( njtial~E ,~YEtJim1ff~, W1J&rmlf ,'fl£llirm1f,1~rmt£mrHJtJ,JJX:)
FIJ~~L SYSTEl\1(FUEL '\JECTION PUMP,INJECTOR,FlTEL FILTER ,HIGH PRESSURE FUEL PIPE ,LOW PRESSURE FUEL PIPE',IN-

JECTION ADVANCE DIVICE ASSEMBLY)
-1-



10. im rl1*~fJlf2JJ~~nX:

FUEL CONTROLING MECHANISM ASSEMBLY

11. rr¥Jm*~( aH$£tJ.%§iiJXl~1i "tJLim1l "tJLrm~rmf! "fJlrmrmmf! "fJlrm~tPf! ,,~rm~!PJ~~nX:)

LUBRICATING SYSTEM (CRANKCASE VENTILATION" OIL PUMP" OIL GATHERER ~ OIL FILTER" OIL COOLER" OIL JET ASSEM­

BLY)

12. ~!P*~( 71<* "JXlml371<*Elw~" l1rMtf!"tttt&HJ~~nX:)

COOLING SYSTEM(WATER PUMP"FAN & WATER PUMP AND BELT PULLEY "THERMOSTAT"RADIATOR ASSEMBLY)

13. Et!H*~(~~ Et!tJL "YEEt!JtEt!tJL" Et!ffiiJJl1f!" Et!f!~~" 1)(~1k1)(~m:" ifJtrtf!"rmff1t~H1k1~1ff!J~~nX:)

ELECTRICAL SYSTEM(STARTING MOTOR "ALTERNATOR "REGULATOR "ELECTRICAL WIRE "INSTRUMENT & PANEL"STORAGE

BATTERY "OIL PRESSURE SENSOR & ALARM ASSEMBLY)

14. ~t=effigmfJlJ~~nX:

AIR COMPRESSOR ASSEMBLY

15. :t~ffiHJ~~nX:

TURBOCHARGER AS~EMBLY

16. ~~HJ~~nX:

CLUTCH ASSEMBLY

17. ~~~~J~~~

BRACKET AND SUPPORT SEAT ASSEMBLY

18. roHtJLI!l
TOOLS SUPPLIED WITH ENGINE

-2-



59 55 (56) (57) (58)

-1-



1 ~ k-f'" ~ -n. ~ ... / ~~
c ~ 14-1- JIll- /.x.. -T- ''& nx..

CYLINDER HEAD & COVER ASSEMBLY

-2-



~ jm f11 ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P
f---

f:14:f~-f}~J¥% % 14: ~ ~ 4ft b.
~

.E!.
~ I=t ll!

Item Part No. Description Q'ty per set

15 ROIOO17 wlt~Im Seal ring 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 6 6 6 6 6 6

16 R010018 oMrm11IfJit~ tt
Clamping plate stud,

4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 6 6 6 6 6 6
injector

17 6RQ010019 rl;~ fJi Cover plate 1 1 1

18 6RlQ01002l t~ * Adapter 1

_19 I ROlOO22 Jtt~F~ (J ~r5~Jt
Outer spring ,inlet &

8 818 8 8 8 8 8 8 8 8 8 8 8 8 8 12 12 12 12 12 12
exhaust valve

20 I ROlOO23 Jtt~F~f1 pq5~Jt
Inner spring ,inlet &

8 8 8 8 8 8 8 8 8 8 8 8 8 8 8 8 12 12 12 12 12 12
i exhaust valve

21 I 4ROI010l Y ~iliIi Cylinder head 1 1 1 1 1 1 1 1 1 1 1 1 1

~ 4RZTOIOIOIY ~iliIi Cylinder head 1 1 1

(23 ) 6ROIOIOI Y ~ffiIi Cylinder head I 1 1 1 1 1

(24) 6RQ010I01 Y l=(iliL~ Cylinder head 1
e-----

25 R010I02Y Jtt~f1Iilm Inlet valve seat ring 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 6 6 6 6 6 6

26 ROI0103 ~Ft=z 1'1 Ii [i] Exhaust valve seat ring 4 4 41 4 4 4 4 4 4 4 4 4 4 4 4 4 6 6 6 6 6 6

--;!ROIOI04 ~f1~t Valve guide tube 8 8 8 8 8 8 8 8 8 8 8 8 8 8 8 8 12 12 12 12 12 12

. 28 I ROlOIOS-----1 iITlHWI Expansion plug 1 1 1 11 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

29 ROIOI06 itt~~1m~ I;~~I Expansion plug 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 5 5 5 5 5 5

30 ROIOI07 t=z 1'1 J ~ om 7]( IL I;~
Expansion plug 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 6 6 6 6 6 6

I
31 ROIOI08 I -tfHiyIL I;t~ ILI;~ j Expansion plug 4 4 4 4 4 I 4 4 4 4 4 4 4 4 4 4 4 6 6 6 6 6 6

I

-3-



~ 1m m ~ % R4IOO R4I05 R6I05

Model T T4 ZT G G4 G8 G9 DI ZDl Z T G G3 P Z Q QI Q2 P

r¥% ; {If:1t % % {If: ~ ~ & L.:,.
~

...Et.
~ Q ill

Item Part Nu. Description Q'ty per set

32 ROIOI09 m%t~1 Conic plug 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

33 4ROI0201 ~flf*l~ Valve rocker shaft 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

(34 ) 6ROI0201 ~flf*l~ Valve rocker shaft 2 2 2 2 2 2

~I R010202 f*I~~'fi Spring, rocker shaft 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 4 4 4 4 4 4

36 I ROI0203 f*I~~~'_ Spring, rocker shaft end 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 4 4 4 4 4 4
i

37 RO10204 f*l~mlm Washer, rocker shaft 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 4 4 4 4 4 4

38 I R010205 f*1Ji (1jt1mffl ) Rocker arm seat ( for oil) 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 2 2 2 2 2 2

I 39 ROI0206 f*IJi Rocker arm seat 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 4 4 4 4 4 4

40 ROI0207 fffil~JE1iLt~lJ Locating screw, rocker shaft 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 2 2 2 2 2 2

41 ROI0208 fffiIWJi1t~~J
Adiusting screw, rocker

8 8 8 8 8 8 8 8 8 8 8 8 8 8 8 8 12 12 12 12 12 12
arm I

---

1J*"m%~JI
Conic plug ZG ~ /I42 ROI0209 ze l " 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 I 2 4 4 I 4 5 4 4

8 I i

---- r---

43 ROI0251 ~flfffil Valve rocker arm 8 8 8 8 8 8 8 8 8 8 8 8 8 8 8 8 12 12 12 12 12
1
12

f------f----

44 ROI0252 fffil~*tt Rocker arm bush 8 8 8 8 8 8 8 8 8 8 8 8 8 8 81 8 12 12 12 12 12 12

I 45 ROI0300 ~fl1i~~mtiJ${If:
Valve rotator subassem-

4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 6 6 I 6 6 61 6
I bly I

-4-



~ 1m m ~ ~

Model

R4100

T T4 ZT G G4 G8 G9 Dl ZDl

R4105

Z T G G3 P

R6105

Z Q Ql Q2 P

'I 1111 111 1111 11111

1 1

iii A *ft g
I-lJ- 0 M .m.

Q'ty per set

1 1 1 1 1 1

1 1

1111111111

1 11 1 111

Gasket 1

Gasket, cylinder head
I

1 1 1 1 1 1
cover

Gasket, cylinder head
I

cover I

Flange

Cylinder head cover sub-
1

assembly

Welding subassembly,

return water pipe joint

Description

----------+;*~*~~$#
17* ~

Jf% '{If:1t~
Item Part No.

46 ROI0400 -2
~-

47 4Rl1010401

48 R530004

49 4RllOOOl

50 6RIIOOOI

51 4Rl10100

1 1 1 1

Cylinder head cover sub-
52 I 4RTIIOlOO ~ffiIi,-mHlf:

I assembly
~+-----------r---------+----=-------+--+--+--+----+--+--+--+-+~__+~-~~+---!---+--+--------i--i--+---t--!

I Cylinder head cover sub-
53 I 4RZTllOlOO ,,\fl[~'${tj: assembly

I------t!---------t------+-----=------+---i-f--~+-+-+--+--+--+--+--t--+---+---l----+---+---+--I-~-~~

I Cylinder head cover sub-
54 I 4RGIIOIOO ~ffiIi-,mH!f:

assembly

55 4Rl TI10100
I Cvlinder head cover sub-
I ~ffiIi-,mHlf: J
i assembly

1 1 1(56) 6RII0100

(57) I 6RQIIOIOO
I

I Cylinder head cover sub-
'I ~{iji-,mHlf: assembly

~--+----------+--------~--------t--+--+--+--+-+-+-+-+--+--+~--J---..-jf----t--~+--+---l---+--+---i--I

i Cylinder head cover sub-
1·~{(trIi-'${lf:
I assembly

-5-



J-.... /. *ff r=1

~ Q :AA m
Q'ty per set

)f-~l t 14' ft -~
Item I Part No.

(58) 6Rl QI110100

~ rmfJl ~ ~.

Model

~ ,itt ~ f*
Description

Cylinder head cover sub­
assembly

R4IOO

T T4 ZT G G4 G8 G9 D1 ZD1

R4105

zlrlc C3 P

R6105

Z Q QI Q2 P

59 R0802000 - A
Cover, oil filling subas­
sembly

1 1

60 R080160 - A
Screen, oil filling subas­
sembly

1 1 1 1 1 1

61 MI0 x20 GB5783 i~Jttt\1R~t~tt Hex fully threaded bolt 4 4 4 6 4 4 6 6 4 4 4 4 3 4 4 4 4 4 4 4 4 4

62 MI0 x25 GB5783 i~I~X7\1R~~Jtt Hex fully threaded bolt 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2

63

64

MI0 x80 GB5782

M-lO x55 GB901

Hex bolt

Double end stud

44444444444~4.~4~4~4~-G~6~6~6~6--~6~
4 4 4 4 I I

8 844 8 844 44

4 4 4 4 4 4 4 4 444 4 144 4 4 6 6 6 6 ~

4144146666616

Hex nut

Hrx nut

65 M8 GB6175 - 8 - H• Y ;\1R ~J-Bt

66 M8 GB6170 - 8 - H· Y I ;\1R~JHJ

~_.t-----------1--.----.-----.------+---------

Small plain washer

67 MIO GB6I70 -8 - H•Y

70 MlO GB848 -140HV · Zn •D /J\~i]

71 8 GB849 ftoomll Washer with ball face

--72-- ~-G-B-8-9·-4.·-1-.----+-,-$fh---rn--S'-.''11-.-i~I---1 Circlip for shaft

-6-



--- 7 --

28 (29) (3m (31) (32) (33) (34) (35) (36) (37) (38) (39)

25

_______ 18 (19) (20) (21) (22)

26

46

55

57

56

50'(51) 58
52

177
156



-8-



159
-9-



10-



2. tJL~i&A CYLINDER BLOCK ASSEMBLY
( fJLf* \1m Jf~ 'it ,ifBt i!J~m~ ,fI§~ 1mIt7G f~~ }~\ Jj}t )

(CYLINI)ER BLOCK, OIL SUMP \TIMING GEAR CA.SE ,REA.R ()IL SEAL H()USING ASSEMBL'Y)

- 11-



~ im fA ill! % R4100 R4105 R6105

l\lodel T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf% '{If:{-t% % {If: it f* & b.
~

13.
~ r=t lE

Item Part No. Description Q'ty per set

12 4R020009 flff~i~h Gasket 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

(13 ) 6R020009 flff~i~h Gasket 1 1 1 1 1 1

14 R020011 flff~it'tt Stud 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 6 6 6 6 6 6

15 - R020012 ~ im Himt1E ~~ [ill Drain oil tube 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
im~

16 R020015 ~JL\JE{j[f~ Hollow dowel pin 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2

(17 ) 4RZT020015 ~JL\JE{~f~ Hollow dowel pin 2 2

18 R020016 ym~t~~ Adaptor, oil pipe 1 1 1 1 1 1 1 1 1 1

(19 ) R020016 - A-I ym~t~~ Adaptor, oil pipe 1 1 1 1 1 1

(20) R020016 - B im~t~·~ I Adaptor, oil pipe 1 1

(21 ) im~t~~R020016 - D Adaptor, oil pipe 1 1 1

(22 ) 4RZT020016 ym~t~~ Adaptor, oil pipe 1
I

23 R020017 t~~J*~Jl Gasket 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

24 R020019 Witmri Seal washer 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 6 6 6 6 6 6

25 R020024 -1 8~$IbfLI:~i Plug, camshaft bore 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

26 6Rl Q020027 I imlI*it*~ Adaptor, pressure alarm
i I 1 1 1

- 12--



~ 1m m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jt% 'f4:f~% % f4: ~ f* & b.
~

g
~ ~ lI!.

Item Part No. Description Q'ty per set

27 4RZT020031 m1*J§)!ffij~*fit~fi Bolt 2 2
I

28 4R020101 -1 fA 1* Cylinder bloclc
I 1 1 1 I 1 1 1 1

(29) 4RZ020101 -1 fA 1* Cylinder bloclc I 1
I

(30) 4RI020101 -1 m 1* Cylinder bloclc 1 1 1

(31) 4RIZ020101 -1 m 1* Cylinder bloclc 1

(32) 4RT4020101 -1 fA 1* Cylinder bloclc 1

(33) 4RZT020101 -1 fA 1* Cylinder bloclc 1

(34 ) 4Rl T020101 -1 fA 1* Cylinder bloclc 1

(35 ) 4R1 G020101 -1 fA 1* Cylinder bloclc 1

(36) 6RI020101 -1 fA 1* Cylinder bloclc 1 1

(37) 6RIZ020101 -1 fA 1* Cylinder bloclc 1

(38) 6Rl Q020101 -1 fA 1* Cylinder bloclc 1 1

(39) 6Rl QI020101 -1 fA 1* Cylinder bloclc 1

40 R020102 iJfbif\i Cap, main bearing 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 5 5 5 5 5 5

41 R020103 $i$fb*~ Cap, wide main bearing 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1% JIII.

42 R020104 i~*i~Jfi Bolt, main bearing cap 10 10 10 10 10 10 10 10 10 10 10 10 10 10 10 10 14 14 14 14 14 14

43 R020105 i$fbif\i~Jfim(f@
Washer main, bearing

10 10 10 10 10 10 10 10 10 10 10 10 10 10 10 10 14 14 14 14 14 14
cap

-- 13 -



- 14-

R6105

z I Q QI Q2 P

I

1 1 1 1 1 1

I

6 6 I 6 6 6 6

2 2 ,2 2 122
I

1 1 1 1 1 1

I I

4 I2 2 I 2 2I I

I

6 I 5 5 5 6
I

1 I 1
I

11 1 1

1 1

1 1 1 I 1 I 1

11 I

1

I ,
11 I Ii I



~ 1m fA ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf-f=} ~{lJ:1~% % {lJ: ~ f$ & b.
~

13...
~ 1=1 ![

Item Part No. Description Q'ty per set

57 R070013 I~I Rubber ring
!

1

58 495Q5 -01810 1i~ 7]( ~~ ~llflJ: Drain cock subassembly 1

59 R020501 rEi~YMjHt~~JEf* Valve body 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

60 R020502 rEi~1ld j!IE ~~131£ Fetaining plug 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

61 R020503 rEi~YMjHEff~5!ftJf Valve spring 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

62 R020504 /J\7\1fl¥lt~& Thin hexagon head nut 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2

63 R070001
I t~ J Plug 1 1 2 2 2 2 1 1 1 1 2 2 2 1 1 1 2 2 2 1

(64 ) 4RZ1D70001 ~~ J Plug 1 1

65 R070002 t~I~1 Washer 4 4 2 2 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4

(66) 4RZ1D70002 t~I~1 Washer 1 1

67 R070003 lli!ti*
Adapter, temperature

1 1 1 1 1 1 1 1
I

gauge

68 R070003 - A I rMdUH~~ Adapter, temperature
1

gauge

(69) R070003 - B Yfu1Jt*ti*
Adapter, temperature

1 1
gauge

70 6R070004 im~%~h Gasket, oil sump 1 1 1 1 1 1 1 1 1 1 1 1

- 15-



~ rm m ~ ~
R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf~ t ftt ft ~ % ftt it fyJ\ & b.
~

g
~ 0 m

Item Part No. Description Q'ty per set

(71) 4RT070004 rm~%~h Gasket, oil sump 1 1 1 1

(72) 6R070004 rm~%~h Gasket, oil sump 1 1 1 1 1 1

73 I R070008 1mJ~t1f Tube for dipstick 1 1 1 1 1 1 1 1 i 1 1 1 1 1 1 1 1 1 1 1 1

74 R070009 t1ffi=* Nipple 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2

75 R070011 Nipple nut 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2
--

76 R070012 *lr)(r~fR Support plate 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

77 ) 4Hl T070012 ,'ffi r(t t-#Xif*& Support plate 11 J ~ g -¥ I

Hl!7UO 1) t~i1~f!j Rubber ring 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2

HO'7tIU!':~ - I )rifh ~~ ED;m:g I Oil drain pipe 1 1 1 I 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

(80) 4RG3070014 -1 5t~m~~@J imtg Oil drain pipe 1

(81) 4RG8070014 Jj'im I [ill 1m1f Oil drain pipe 1 1
-----~-

82 R070015 [ill 1m1f~1#tJi Support plate 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
--

83 R070016 rm~~ lID~Jti Locking screw, oil sump 27 20 20 20 20 27 27 27 27 20 20 27 35 35 35 35 35 28_.

84 R070017 jm~~~~Jti Locking screw, oil sump 23 23 23 7 7 7 7 23 7 7 7

85 4R070101 -1 - A 1m~% Oil SU111p 1 1 1 1 1 1 1 11 1

-16-



~ im m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf% '141~%
, 14 ~ $ 4iJ L:,. fi g

I=t !I!

Item Part No. Description Q'ty per set

86 4RG3070101 rm~'iE Oil sump 1

(87 ) 4RG9070101 rm*'iE Oil sump
~

1 1

88 4R1T070101 imJffn Oil sump 1

89 4RZT070101 im*'iC Oil sump 1 t
(90) 4RT070101 -1 rm*'iC Oil sump 1

91 6R070101 -1 - A I im*n Oil sump 1 1 1 1 1

92 I 6Rl GI070101 im*'iC Oil sump 1

93 I 4RZT070008 rmRtf Tube for dipstick 1 1

94 R070250 imRmti7ttiH4 Dipstick subassembly 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

(95 ) 4RZT070250 rmRmti7t~14 Dipstick subassembly 1 1

(96) I 4Rl T070250 1mRmt~7t~14 Dipstick subassembly 1

(97 ) 6RI QI070250 ymRmt~7ttiH4 Dipstick subassembly 1

-~tJ R080001 iEBtw~~ Timing gear case 1 1 1 1 1 1 1

99 RT080001 iEBtw~~ Timing, gear case 1 1 1
~-

~80001 iEBtw~~ Timing gear case 1 1 1

(10J) j 4RZT080001 iEBtw~~ Timing gear case 1

(102) 4HG080001 iEBtw~~ Tilning gear case 1

(103) 4RG4080001 iEBt-&~t Timing gear case 1 1 1

-17-



~ M m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 D1 ZDl Z T G G3 P Z Q Q1 Q2 P

Jf% 'ilJ:1-t% , itt: ~ f* 4i L.:,.
~

g
r:::t !I!

Item Part No. Description Q'ty per set

104 6R~8()()()1 iEat&~~ Timing gear case 1 1 1 1

105 R080002 &~~~Jt Gasket, gear case 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

106 RT080002 &~~~Jt Gasket, gear case 1 1 1 1

107 R080003 &~~i~Jt Gasket, gear case cover 1 1 1 1 1 1 1 1 1 1 1 1 1 1

108 RT080003 &~~i~Jt Gasket, gear case cover 1 1 1

(109) 4RZT080003 &~~i~Jt Gasket, gear case cover 1

110 6R~80003 &~~i~Jt Gasket, gear case cover 1 1 1 1

111 R080004 "$timl fftifLi Cover, pump inspection 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

112 R080005 "$tM lfft ifL i ~ Gasket, pump inspecting
1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

Jt cover

113 R080006 - A rtB ~trMim!t
Front oil seal, crank

1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
shaft

114 4RG4080021 ~JImit& Cover, air compressor 1 1 1

115 R080101 iEat&~~i Cover, timing gear case 1 1 1 1 1 1 1 1 1

(116) 4RG080101 iEat&~~i Cover, timing gear case 1 1

117 4RG4080101 iEat&~~i Cover, timing gear case 1 1 1 1

118 6R~80101 iEat-&tt:~i Cover, timing gear case 1 1 1

(119) 6Rl Q1080101 iEat-&~:¥:i Cover, timing gear. case 1

-18-



~ 1m fA ill! % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZD1 Z T G G3 P Z Q Ql Q2 P
1-----

Jf% t: {If ft % % {If it f* & b.
~

..§.
-:( 1=1 .m

Itenl Part No. Description Q'ty per set

(120) 4R1 T080101 iEstw$t:~i Cover, timing gear case 11 1

(121) 4RZT080101 iEstw$t:~i Cover, timing gear case 1

122 R080150 - A 110jm n~tl(*mHlf
Welding subassembly,

1 1 1 1 1 1 1 1 1 1 1 1
oil fillerler sub assembly

123 I R080160 - A 110 1m ni£ rxxJ *mHlf
Screen subassembly, oil

1 1 1 1 1 1 1 1 1 1 1 1
filler

124 1R080200 - A 110im ni${lf
Cap subassembly, oil

1 1 1 1 1 1 1 1 1 1 1 1
filler

125 RT060028 Ii fJi Cover 1 1 1 1 1 1

126 RT060029 rftJI*~Jl Gasket, hydraulic pump 11 1 1 1 1 1

127 , 4RTII0001 2JIfA~Jl Gasket, air cornpressor 1 1 1

128 6RZQ740003 rrrt~ft Front pointer I r 1
I

129 ! I 495 - 01411 (6) I fftim~JI Drain plug 1 } } 1

130 495 -01403 ~ I Washer 1 1 1 1 -

131 R09000} 1$t'iE Flywheel housing 1 1 1 1 1 1 1 1 1 1 1 1 1

132 I 4RZT090001 -~$t'iE Flywheel housing 1 1.
I

- 19-



I
I

I

11
I

1 1

I
1

I

I
I

I

/' - -
1

1

MIOO Ml~ ~1~I~ 1m m ~ %
Model T T4!ZT G G4 G8 G9 DlZDlI Z TI G G3P Z Q QIIQ2 P

l----,-~------,-- r-- o__----t----'---'----'---L----'----'-----L-~_'____L_~___L__l___L....___L_ ____l____i__~__l_...__L_.___l____I

Jf% I 'fitj: ft % l 'f itj: ~ $ !ij it- f£ I:
Item I Part No. I Description Q'ty per set

I
I

__~?4 ~11_~RD09~I -= 1.t'iC Flywheel housing 1 I I -+----t-I-+-o-+-I--+--L-t--o-l--+---t---t
135 4RlT090001 1.t'iC Flywheel housing l I I I I 11 I I

~. i 6RlQ2090001 ! 1.~~ ~heel housing tllJ~--+I--+--+---+---+-----+-t--t-I-+---+---+-I--+---+---+-~--f--+----I
I 137 lR090002 i'l' 1.t~7E~ Jt Gasket. /lywheel housing 11 t I I 1: 1 1 I 1 1 1 1 1 1 I 1 1 I1
r I ---------'--+--I-+-1---t-I-If---+---+---+--+--+---+--~+--+---+----jr---t--+---+-+---+--+----+---t

'~.__RO_9~_3 ._~ ~*!U@11r L:_er_,inspe~tion_w_-indow 11 I I I 1 1 1: 1 1 j 1 1 I 1 1 1 1

(139) 14RZT090003 I ~lm11r I cover:ins~eetion windo+
1
lt I I i I I

~)~~OOO3 1~1111r ~~~~~~tioow~~wl I I +-~I~-~~~~I~~I--+~~----+-~~~--+---+-~
I I i I I I!

141 14RlT090003 II- ~~fLit'l Plug, inspection window 1,+jl---+-11--+---illf---1If---1I~---+--+I--+--+-l-t-I--+----+--+-t--+---+---+---r----t
I Ii' 0

(144) I R090005 -,A I ~ ·fJi I Cover I I! I ! I 1 I Itttl ! I t
I -+- I '

e--I45~R~~~ ~~Ji51IU;f I Rear oil seal _ ~! 1 1 1 1 11 1 1 1 ~. I 1 i 1 I 1 1 11 11 1 1 1 1~
146 I R090007 -1 I it' I I plug I 1 1 1 1 1 1 1 1 1 11 1 11 I 1 11 1 1 I 1 11

- 20--



R4105

!in. b. *ft ..EL
I-l:t I=t :AA 1i!

Q'ty per set

I I m I % I RMOO
Model I i

..-...----r--------.------------------l T IT4 ZT G G4 G8 G9 D1 ZD1 Z T G G3 P

ff% I ~f4:ft% I ~ f4: 1; fyj( I
Itern I Part No. Description !

I ---r- I I
147 I RT090021 ftirlllH3'C1* Rear oil seal housing I 1 I

R6105

Z Q Ql Q2 P

2 2

2 2

2 2 2 2

I148 4RZT090021

149 6RQ090021

150 6RQ090022

Plate, rear oil seal I 11 1I
Cover,~ar o~~·-_-_~~I-~~i~1~I~l--~.~~i~~~~~~~-l~~~~~I~l~~~

tGasket ,rear 011 seal IT'fI I I I +' I I 1 1 1
t-----~-------+--------I --r ! T-~--+-~-+----+----+,-+---+---+----+-~-+---+--r---t

151 'M6 X10 GB5783.6..t1tm t.l
t
-l.1It ~r."'&1b Hex fully threaded headtl11 ! 1 I. I' I

t-------+- -+-±__~--.---~--::-_Y.../_\ffl_~_,.m_It__~t 1'------+---11 --+-!-""'"-+---+1--+-1--+--+--+---+-~-+--~__+_--+--t--r--+-__+___~

_1_~~I-M-6_Xl-2-G-~-78-3-~dttAAY~~~~~~;~~~Lll~~-1~1-2~1-2~1~1~~~7--+1-7~7~1~~~~7~
153 i M8 x12 GB5783 I {f.ltt7\1fl~d!!tt ~o~~ fully threaded head I I ! 1-1 I I I I I

-+----~I-----~--~~~~~~~-~~-~~~~~
154 I M8 x20 GB5783 . :1f.ltt-L1fl~ltt Hex fully threaded head i I 4 I 4 I I 1414 I 41 4

! I ,~/\ "bolt ! I I I Wft I

Irill!~X~~~ -~~~x~~~~~~rml II I 1- 1-1!~~~~7~~~~~'7~7~~
I! I '±.~~)(J\Rb,Jltt I ~olt ' I I I ' I I +-+
t-;5~11 MlOx25 GB5783 ii' A~Ill0't+ffi~I·O!!l~I'Hex fully thre~ded head-ttt

l

1

4 i 4 4 I4rx-1 4 II 414 4 4 4 4 4 4 4 4 4 4 4
:±'~~)('/\ffl:Alilf\U ,holt I, I '14

t
I, LJ

~ I MlO x30 GB5783 t:;;-L1fl~i~~1~exfull;~;;;:eaded head 126 ~1tl~~-~~-1 ;11;6 26 26 26 27 22 26 26 26 26 22 22 29 26__+ £~A .,~ ~----~~-~1-!-' -~I~~I~~~~~~~~~__+_~~
158 II M14 x35 GB5783 j -~t~~Jl\ffj*~~fi 'I ·bHel'x fully threaded head 12 I il• I 12 I 2 2 2 2 212 2

I jot I I I I i I I

-21-



~ JIB m ~ % R4IOO R4I05 R6I05

Model T T4 ZT G G4 G8 G9 DI ZDI Z T G G3 P Z Q QI Q2 P

J¥% ff4f~% % f4 1j ~ & b.
~

£!.
~ l=t ~

Item Part No. Description Q'ty per set

159 MIO X40 GB5783 A~*t~fi l Hex head bolt 4 4

160 MI0 x45 GB5783 7\jij*t~fi Hex head bolt 1 3 3 1 3 3 3 1 1 1 1 3 1 1 1 1 1 1 1

161 MID x60 GB5783 7\jij~t~fi Hex head bolt 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 I 1 1 1 1

162 MI0 x70 GB5783 7\jij~t~fi Hex head bolt 10 9 9 110 10 9 9 9 10 10 1 10 10 9 9 10 10 10 10 9 10 10 10

163 MID x75 GB5783 7\jij~t~fi Hex head bolt 1 1 1 2 2

164 MID x9.0 GB5783 7\jij*t~fi Hex head bolt 2 2 2 2 2 2

165 M14 x50 GB5783 7\jij*t~fi Hex head bolt 6 2

166 M14 x55 GB5783 7\jij~t~fi Hex head bolt I 21
I

167 M16 x60 GB5783 7\jij~~Jfi Hex head bolt I 2 2 2 2 2 I 2
I

168 M16 x80 GB5783 7\jij*t~fi Hex head bolt 2 2 2 2 2 2 2 2 2 2 2 2

169 M16 x90 GB5783 7\jij*t~fi Hex head bolt 2 2 2

170 M6 x10 GB67 - ZnD 7f*,i~~Jfi Slotted pan head screw 1 1 I

171 M6 x12 GB67 - ZnD 7f*,i~~Jfi Slotted pan head screw 1 1 1 1 1 2 2 1 1 7 7 7 1 7

172 M8 x25 GB898 x~*~Jtt Stud 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5

173 M8 GB889 - ZnD 7\ jij fJ1~t~-Bt Hex nut 2 2 '2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 I 2 2 2 2 2
\

174 MI0 GB889 - H · Y 7\ jij fJ1~t~-Bt Hex nut 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 6 6 6 6 6 6

175 6GB848 -140HV - ZnD /J\mlll Small washer 5 5 5 5 5 5 5 5 5 5 I 5 5 5 5

51 9 9 I 5 5 I 5
-------------

176 8GB848 -140HV - ZnD IJ\m; Small washer 15 9 9 5 9 5 5 5 9 12 5 5 12 12 5 5
i

- 22-



~ 1m m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G31 p Z QIQ11Q21 p

J¥% ti41t% t 14 ~ f* 4t} A fx I1=1

Item Part No. Description Q'ty per set

177 10 GB848 -140HV - ZnD /J\~i Small washer 69 69 69 71 69 78 78 78 69 69 69 69 69 65 69 69 77 77 73 72 79 77

178 14 GB848 -140HV - ZnD /J\~i Small washer 2 5 2 2 2 2 2 2 2 8 2 2 2 2 4 2
"'

179 16 GB848 -140HV - ZnD /J\~i Small washer 2 4 4 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2

180 A8x16GBl19 ~ttf~ Dowel pin 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2

181 A8 x20 GBl19 ~ttf~ Dowel pin 2 2 2

182 A10 x20 GBl19 ~tt~ Dowel pin 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

183 A12 x20 GBl19 ~tt~ Dowel.pin 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2

184 A12 x25 GBl19 ~ttf~ Dowel pin 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

185 A16 x30 GBl19 ~tt~ Dowel pin 2 2 2 2

186 3x20 GB91-ZnD *tl~ Split pin 1

187 14 GB308 m J* Steel ball 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

188 13 xl. 9GB1235 -76 "0" ~~JRWrti "0" seal ring 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

189 14 x2.4 GB1235 - 76 "0" ~~JRW!ti "0" seal ring 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2

190 240 x5.7 GB1235 - 76 "0" ~~JRW!ti "0" seal ring 1 1 1 1

- 23-



7

5

~----4

~ 3

1(2)

-24-



3. 84~4Th I&A
CAMSHAFT ASSEMBLY

~ 1m tIL ~ % R4100 R4105 !!p105

Model T T4 ZT G G4 G8 G9 DI ZDI Z T G G3 P Z Q Ql Q2 P

Jf% '14:1~%
, 14: ~ f$ fi L:.. It Il:I

-Item Part No. Description Q'ty per set

1 4R03000I 8~~ Camshaft I 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

2 6R03000I '8~~ Camshaft 1 1 1 1 1 1

3 R030002 m tt Tappet 8 8 8 8 8 8 8 8 8 8 8 8 8 8 8 8 12 12 12 12 12 12

. 4 R030003 fi ff Pushrod 8 8 8 8 8 8 8 8 8 8 8 8 8 8 8 8 12 12 12 12 12 12

5 R030004 8~~l1:fifJi Thrust plate'-camshaft 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

6 M8 x20 GB5783 iltt7\fij~li
Hex fully head threaded

2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2bolt

7 6 x22 GBI099 *lMJl Woodruff key 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

- 25-



-26 -



4. ll!14lh~ 4~ 1& A
CRANKSHAFT & FLYWHEEL ASSEMBLY

~ rm m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZD1 Z T G G3 P Z Q Ql Q2 P

Jf% 'itt:1~% % itt: it l$ & b..
~

g
~ 1=1 1l!

Item Part No. Description Q'ty per set

1 4R040001 ffB$fIJ Crankshaft 1 1

2 4R040001 - A ffB$fIJ Crankshaft 1 1 1 1 1 1 1 1 1 1 1 1 1 1

(3) 6R040001 ffB$fIJ Crankshaft 1

(4) 6R040001 - A ffB$fIJ Crankshaft 1

(5) 6RQ040001 ffB$fIJ Crankshaft 1 1 1 1

6 R040002 ffB$fIJrmfLt~1 Oil plug, crankshaft 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 6 6 6 6 6 6

7 R040003 - A ffB$fIJ&:*~ Pulley, crankshaft 1 1 I 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

(8) 4RZT040003 - 1 ffB$fIJ&:*~ Pulley, crankshaft 1

9 R040004 ffB$fIJ&:*~l Hub, crankshaft pulley 1 1

(10) R040004 - A ffB$fIJ&:*~l Hub, crankshaft pulley 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

(11 ) 6Rl QIR040004 ffB$fIJ&:*~1 Hub, crankshaft pulley 1

12 R040005 1~t~li~*i Plate, flywheel bolt 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

- 27-



~ rill m ID! % R4100 R4105 R6105

Model T T4 ZT G G4' G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

J¥% '14:ft% % 14: ~ f$ 4iJ b. l 13.
~ J=t .m

Item Part No. Description Q'ty per set

13 R040007 BtI~lt*~1~1
Retainer ring, crankshaft

1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
pulley

(14) 6Rl QI040007 BtI~lt*~1~1
Retainer ring, crankshaft

1
pulley

15 R040008 ~i9JJR -Starting dog 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

(16) R040008 - A ~i9JJR Starting dog 1

17 R040009 1~li Flywheel bolt 7 7 7 7 7 7 7 7 7 7 7 7 7 7 7 T 7 7 7 7 7

(18) 6Rl Q1R040009 1~t~i Flywheel bolt 7

19 4RlT040022 1~i9Jf~ Driving pin 6

20' 4RG9040023 l1:fllt Thrust copper sleeve 1

21 Rlro40024 1~i9JrJg&1 Driving inner ring gear 1 1

22 6Rl Q2040025 5E1iI.t Dowel spacer 1

23 4R040101 1 ~ Flywheel 1 1 1 1 1 1

(24 ) 4RT040101 1 ~ Flywheel 1

(25) 4RT4040101 1 ~ Flywheel 1

26 4RZT040101 1 ~ Flywheel 1

- 28-



~ im m ~ ~
R4100 R4105 R6105 -

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf~ '{If:1~~ % {If: ~ ,f$ & ~ fx 13-
"Z 1=1 !E

Item Part No. Description Q'ty per set

(27 ) 4RG8040101 1 m Flywheel 1

28 4RG9040101 1 m Flywheel 1

(29 ) 4RDI040101 1 m Flywheel 1 1

30 4Rl1'040101 1 m Flywheel 1

31 Rlro40101 1 m Flywheel 1 1

(32 ) 6R040101 1 m Flywheel 1 1

(33 ) 6RZQ040101 1 m Flywheel 1 1

(34 ) 6Rl QI040101 1 m Flywheel 1

(35 ) 6Rl Q2040101 1 m Flywheel 1

36 R040102 1m-&ri Ring gear, flywheel 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

(37) 4Rl1'040102 1m-&ri Ring gear, flywheel 1

38 4RZ1'040104 t~ ri Retainer ring 1

39 6R040200 11l~~~~mHlf: Vibration damper 1 1 1 1 1

40 M8 x30 GB5783 it~rt7\~*t~~
Hex head fully threaded

12 12
bolt

- 29-



~ YfB m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf% ~{lf:1~% % {If: i1 f* 4it b.
~

..§.
-z I=l .m.

Item Part No. Description Q'ty per set
----

4141 MI0 x20 GB5783 i:t~~X7\ ffl~t~fi
Hex he;i!! fully threaded

4 4 4 4 4 4 4 4 4 4 4 4 4 4
bolt

I

(42) MI0 x25 GB5783 i:t~~X7\ffl ~t~fi
Hex head fully threaded

4 4 4 4 4
bolt

(43) MI0 x45 GB5783 it~tt7\ffl ~t~fi
Hex head fully threaded

4 I 4
bolt

44 10GB848 -140HV - ZnD /J\~I Small washer 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4

45 8GB93 5'l~1 Spring washer 12 12

46 10 x28 GBI096 ~~ti,m Round head flat key 1 1 1 1 1 1 1· 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

47 14 x60 GBI096 ~~ti'lt Round head flat key 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

48 A14 x16 GB119 ~ttf~ Dowel pin 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

49 AI0 x26 GB119 ~ttm Dowel pin 2

50 BI0 x16 GB119 ~ttf~ Dowel pin 2

51 60205 GB278 !f!.7~ rPJ {.\1)j($lBi Ball bearing 1 1 1 1 1 1 1

52 60303 GB278 !f!.7~ rPJ JC}1)j($lB]f( Ball bearing 1

53 110 x3. 1GB1235 - 76 "O"ID!*!tl "0" seal ring 1

- 30-



\

(6) 5 (8) 7 (19) 18
(3)(4)

1(2)

15

- 31-

11 (12)

13 14

16~



5. ~~i!#I&A
PISTON & CONNECTING ROD ASSEMBLY

~ rm m , % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf% ,{tJ:ft% , {tJ: ~ $ 4i L.. fA ..EL
Q .m.

Item Part No. Description Q'ty per set

1 R050001Y m I Piston 4 4 4 4 4 4 4 4

(2) RZ050001Y m I Piston 4 4

(3) Rl050001 m I Piston 4 4 4 4 6 6 6 6 6 6

(4) RlZ050001 m I Piston 4 6

5 R050002 ~A ~-J!'-l:~ First compression ring 4 4 4 4 4 4 4 4 4 4

(6) RI050002 - A ~-J!'-l:~ First compression ring 4 4 ,4 4 4 4 6 6 6 6 6 6

7 R050003 -A ~=J!'-l:~ Second compression ring 4 4 4 4 4 4 4 4 4 4

(8) RI050003 - A ~=J!~~ Second compression ring 4 4 4 4 4 4 6 6 6 6 6 6

9 R050004 mlM ·Piston pin 4 4 4 4 4 4 4 4 4 4

- 32 - ,



R4100 R4105
~

R6105~ 1m m ~ %
Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf~ I '1ttft% % 1tt it ~ & L..
~

g
~ ~ lE

Item I Part No. Description Q'ty per set

(10) RI050004 mlf~ Piston pin 4 4 4 4 4 4 6 6 6 6 6 6

11 R050005 Jltf~i Connecting rod bearing 8 8 8 8 8 8 8 8 8 8 8 8 8 12 12 12 12 12
I

~12) 1RZ050005 Jltf~i Connecting rod bearing 8 8 8 12

~1 R050101-A Jl tf Connecting rod 4 4 4 4 4 4 4 4 4 4 4 4 4 4 41 4 6 6 6 6 6 6
I

14 R050102 - A Jltfi Connecting rod cap 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 6 6 6 6 6 6

15 I R050103 Jlff*tt Connecting bush 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 6 6 6 6 6 6

16 IR050104 Jitf~~fi Connecting rod bolt 8 sis 8 8 8 8 8 8 8 8 8 8 8 8 8 12 12 12 12 12 12
I

17 R050105 - A f~ lJ Dowel pin 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 6 6 6 6 6 6

18 R050200 - A I pgttillJJf Inner sustain oil ring 4 4 4 4 4 4 4 4 4 4

(19) RI050200 - A I pgmHJJf~ Inner sustain oil ring 4 4 4 4 4 4 6 6 6 6 6 6

20 36 GB893.1 fLm5'it~mJ Circlips for holes 8 8 8
1

8 8 8 8 8 8 8 8 8
i

- 33-



43

- 34-



6. ~4~~j&A
GEAR SYSTEM ASSEMBLY

~ im fJL ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 D1 ZDI Z T G G3 P Z Q Q1 Q2 P

Jf% '{It1~% % {It it f1\ & b..
~

g
~. r=t .m.

Iten1 Part No. Description Q'ty per set

1 R06000I 8H~&~ Crankshaft gear 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

2 R060002 - 2 fJLim*f~~&~ Oil pump gear 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

3 R060003 8~~&~ Camshaft gear 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

4 R060004 8~~&~1§[Il
Camshaft gear retainer

1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
nng

5 R060005 -1 ~im*&~ Fuel pump gear 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

6 6RQ060005 ~im*&$t Fuel pump gear 1 1 1
I

7 R060006 -1
I rtM~m*&~~f1 Fuel pump gear huh 1 1 I 1 11 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

8 R060007 -1 rtMim*&~~JIli Fuel pump gear platen 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

I 6RQ060007 ~im*&~JIli
I

9 Fuel pump gear platen 1 1 1

10 I R060008-1 ~im*JEBtli Fuel pump timing plate 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

11 R060009 jt~&~~ Idling gear shaft 1 1 1 I 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
!

12 I R0600Il jt~&~~l!:1ilJi Shaft thrust plate 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
I

~12 IT Bt w~ ~~ mim J1t Timing gear oil groove
1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

~~lT screw

14 I RT060021 ~JIfJL&~ Air compressor g~ar 1 1 1 1 1 1 1 1

15 RT060022 i ~~mimJ1t~~lT Oil groove screw 1 1 1 1 1 1 1

- 35-



. !
R4100 ! R4105 R6105

~ 1BI fA ~ % I I
Model

I T T4 ZT G G4 G8 G9 D1 ZDl Z T G G3 P Z Q Q1 Q2 P

Jf% ~{4:1t~ % 14: ~ f;J\ & L,..
~

g
~ ~ 1E

Item Part No. Description Q'ty per set

16 RT060023 n~miBIJ!ltJ Oil groove screw 1 1 1 I 1 1 1 1 1

17 RT060024 r1tJI*f~~jr& tt$W Hydraulic pump driving
1 1 1 1 1 1

gear shaft

18 RT060025 I ~I:UH~tYJ1Hlf~
Hydraulic pUInp driving 1 I I I 1 1 1 1

Ispline housing
I

I ~I:gH~ rgriHtIl: Hydraulic pump driving
19 I RT060026 1 1 1 1 1 1

ftfi gear thrust plate
I

20 I RT060027 Ittt I Plug 1 1 1 1 1 . 1
I

Ii
---

21 i RT060028 tJi Cover 1 1 1 1 1 1

22 I RT060029 ! r1tJI*~h Hydraulic punlp gasket 1 1 1 1 1 1
I

23 I 4RG9060031 ?E fi Cover 1 1JIlt.

24 I 4RG9060032 itJi~h Cover gasket 1 1
I

f-----

i ~JIfJLmh25 i 4R1710001 J Air compressor gasket I 1 1 I

26 i R060101 Jt~&~ Idler gear 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

~ 27 I R060102 I jt~&~*tt Idler gear bush 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
t- I

I Gear oil pipe subassem-
28 I R060200 , &~n~miBI~mH4: 1 1 1 1 1 1 1 1 1 1

I blv
I
I

Gear oil pipe subassem-
29 I RT060200 W~n~miBI~$f4: 1 1 1 1 1 1

j
bly

I

I ttffei1fJMiw'fmHtJ:
Gear oil pipe subassem-

30 ! 4RG060200 1
I I bly I

- 36-



.-------------------------r-----------r-------.......-----.:....----

~ rm m ~ % I R4100 I R4105 R6105
!--,--.--r---;,----,,----,r--,---,- '-.----I----,----,----.---r---r----+---r---,.---,.~----,.~

Model L' T T4 ZT G fA G8 G9 Di ZDI Z T I G G3 P Z Q QII Q2 P
! I ~~___1___L.._,_l...__..L--L--...JL.- ....l-----L---L.-------l--_L.-i'---I----l..-~----L-___L_--L-_L--..L~

I¥% i '14' 1t % i 4t 14 i; f$! ij # ~ I
Item i Part No. 1-' Description I Q'ty per set

--r..--------, G '1' I t 1 I, If - fl----'I,T'-'-ml'I ,------"-1
1

, ---'-I':'"i-1Ir-----r---r-I ----'
II
, I :,1

31' I 6RQ060200 i t&tiYI~mimrgmHlf ear 01 pIpe SU JaSSenl- ,i I 1 1

1

1 '1:"" 1
i ! hlv I" I ' I I 'I

~lR-TO_6-1-10-1---__+_1-1ft-II-~-*-f-{-iJJ-W-~-,_,_-+-::a~raulic pump driving r I I III I II I-~:~~i~~~~~I~i~~~~~~~+-+-~I~~~+-+-II~~I~+-+-!i=
33 II RT061102 I iftEnjH~iYJtH~*t Hydraulic pump driving I I I I I 'I " I ! ! I !

I t gear hush . I I I I IiIIi' I

I I I I34 I 4RG9061201 I lfi::*tlH~ Driven pump gear II! I I

35 14RG9061202 I 11UHmjM~ Driven pump hearing I I' 1 1 I I Ii !
I seat I I I

36 i 4RG9061203 !Wi t Spacer sleeve I 1 1 I II I
I 1 I

I Hex head fully threaded 4 4 4 4 4 4 4 4 I'37 M8 x25 GB5783 it~~X7\1fL!k!J~ bolt 4 4 4 4 4 4 4 4 4 4 4 4 4 4

38 M8 x30 GB5783
Hex head fully threaded

bolt
4 4 14 4 4 4

39 i M8 x40 GB5783
Hex head fully threaded

bolt
1111111111111111 1 11 1

40 MIO x30 GB5783

42 M12 x20 GB5783

Hex head fully threaded
bolt

Hex head fully threaded
bolt

Hex head fully threaded
bolt

3 3 333

4 4

2 2

3
I

I I

I I
I I

I I
- 37-



~ im m ~ % R4IOO R4I05 R6I05

Model T T4 ZT G G4 G8 G9 DI ZDl Z T G G3 P Z Q QI Q2 P

Jf% '{41~% % 14 ~ ~ & L..
~

g
~ 0 l:JI

Item Part No. Description Q'ty per set

43 MIO x65 GB5783 7\}fj~t~fi Hexagon bolt 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2

44 MIO x75 GB5783 7\}fj~p~fi Hexagon bolt 1 1
I I

45 MI2 x55 GB5783 7\}fj~~Jfi Hexagon bolt 1 1 I 1 1 1 1 1 1 1 1 1 11 I 1 1 11 1 1 I 1 1 11 1

I

46 M5 x12 GB67 - ZnD 7f*li~~~lJ Slotted screw 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2

47 RM08 GB9160.3 tfli~t~-BI Latch nut 1 1 I I

48 8GB848 -140HV - ZnD /J\ml Small washer 1 7 7 1 2 7 7 7 1 1 1 1 7 1 1 1 1 1 1 1 1 1

I

49 IOGB848 -I40HV - ZnD /J\ml Small washer 1 4 4 1 1 4 9 9 1 1 1 1 14 1 1 1 1 1 1 1 1 1

50 MB08 GB9160.4 tfli~ml Locking washer 1 1

51 85 GB893.1 lLmm~t~1 Circlip for hole 1 1

52 25 GB894.1 $Ibmm~t~1 Circlip for shaft 1 1 1 1 1 1

53 25 GB895. 2 $Ibmm~t~1 Circlip for shaft 1 1 1 1 1 11
I I

}fj ti~!f!J*$Ib jf(
I

54 36209 GB5801 Ball bearing 1 1
I

I

55 4544909 GB5801 mlt$Ibjf( Needle bearing 1 1
I

56 80 x3. 1GBl235 - 76 "O"~~~Wltl " 0" rubber seal ring 1 1 I 1 1 1 11 I I I
II I I I

- 38-



- 39-



7 ~.H-_ h' ~ ~ ~ ( b ~J;.. ~p ... .H-_ ~k~ ~~ r\=: /;b}1frJ )
· 1t[~ tP J;t 9- iJ,~..~ ,,:ttL~~ ,& JJ~ ,,'11:1 11-;-

AIR INTAKE SYSTEM(AIR CLEANER"AIR INLET MANIFOLD ASSEMBLY "NAME PLATE)

~ im m ~ % I R4100 R4105 R6105
I

Model i

G G4 G8 G9 DI ZDlI ZiT
I

Q QIIQ2
1

pI T T4 ZT G G3! P z
i

Jf% '{Itft% I % {It !6 f$ & b. rx 13..
~ I=l .m

Item Part No. Description Q'ty per set

I 4R210001
I Wrinkles hose, air clean- 11

I

I I 11
I 1

1 I~il~Mt~1t I
I
I

I
I er t

I'
I i t

I I i

(2) 14RZ2IOOOI
Wrinkles hose, air clean- I I

I
I

!
I

I I

~il~Mttl I
1

I

I

er I
I I

I I I I i

i I "...~'* '-o:r.m:
I I

I
!

Connecting rubber hose,
I

I iI

11 i3 I 4RI1210001 -1 I I

I
I .2 t~~)ff13'., oc §

air cleaner I
i I , II

I
I I

Wrinkles hose, air clean-I
I

I

I

I
I(4) 6R210001 ~il~M~tl

I
I

i Ier I

5 6RIZ2IOOOI ~im~§&~xl
Wrinkles hose, air clean-

I
er

Connecting lubber hose, I

6 6Rl Q210001 ~~J!1~JRf I I 1 Iair cleaner I

7 495ZD -1 -07024 ~iI1~f*tt
Bushing, air cleaner con-

I 1 1 2
necting pipe

I--

8 6Rl Q221022 ~iI1~f*tt
Bushing, air cleaner con-

11necting pipe

9 6RI Q210024 ~~tl~h
Clamp gasket, air clean-

I 1 !
1

er I
!

10 4RZ730014 ~ ~ Washer
I

I 2
I II

- 40-



~ 1m m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z ric G3 p Z Q Ql Q2 P

Jf% f 1Lf it% % 1Lf it $ & b.
~

g
~ r::t .m.

Item Part No. Description Q'ty per set

(11 )
4R210100 - A

~~lt1fl$1Lf Air cleaner subassembly
(kW1532A)

1 1

12
4R210100 - Al

~l=(lt1fl$1Lf Air cleaner subassembly
(kW1532Al )

1 1

(13 )
4R210100 - B

~l=(ijrfl$1lf:
(kW1532B)

Air cleaner subassembly 1 1 'I

(14 ) 4R210100 - Bl
~~rtml$1Lf Air cleaner subassembly

(kW1532Bl )
1

15
495Z -07100

~~rt1fl$1Lf Air cleaner subassembly
(k2410 )

1 1 1 2

16
6R210100

~l=(rm1fl$1Lf(kY1632 )
Air cleaner subassembly 1 1

(17 )
6Rl Q210100

~~lm1fl$1Lf Air cleaner subassembly 1 1
(kY1632 )

18
6Rl Q2210100

~~ltrfl$1Lf Air cleaner subassembly 1
(k2712 )

19
6RIZ210100

~~rt1fl$1Lf(kW2139A3 )
Air cleaner subassembly 1

20 6R210200 ~rtlf)jjm-'$1Lf
Water proof cover subas-

1. 1
sembly

21 4R2103000 ~f*i Hose clamp 2 2 2 2 2 2 2 2

- 41-



~ rm m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

J¥% '{If:{-t% % {If: ~ ~ & b.
~

13. ,
~ 1=1 lit

Item Part No. Description Q'ty per set

(22 ) 6R2103000 JRf~1 Hose clamp 2 2

(23 ) 6Rl Q210300 JRf~1 Hose clamp 2 2

24 4RZ210400 ~tjX~mit{lf:
Air cleaner support

1
welding subassembly

25 6RIQ210400 ~tjx~mit{lf:
Air cleaner support

1
welding subassembly

1

26 6RIQ210501 t WI Clamp 1 1

(27 ) 6RIZ210501 t WI Clamp 1

28 6RIZ210600 ~tj~ftX~${lf:
Air cleaner left support

1
asspmbly

29 6RIZ210700 ~tj~tx~${lf:
Air cleaner right support

1
asspmbly

30" 4R220001 -1 it!~f Inlet manifold 1 1 1 1 1 1 1 1 1 1

31 4RT220001 it!~f Inlet manifold 1

(32) 4RIT220001 it!~f Inlet manifold 1

33 4RZT220001 -1 it!~f Inlet manifold 1 1 1 1

(34 ) 6R220001 it!~f Inlet manifold 1 1 . 1

33 6RIQ220001 *~f Inlet manifold 1 1 1

- 42-



~ rm m ill! % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 D1 ZD1 Z T G G3 P Z Q Q1 Q2 P

J¥% '{If:1~% % {If: i;
**

4ft 1.4
~

.§.

~ !=I 1E

Item Part No. Description Q'ty per set

36 ROOOO01 ~ AA! Name plate 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

37 4R220002 -1 it1~t~f~h Gasket 3 3 2 2 3 3 2 2 3 3 3 3 3 3 .) 3

38 4RZT220002 it1~t~f~h Gasket 1 1 1 1

(39 ) 6R220002 it1~t~f~h Gasket 4 4 4

40 6R1Q220002 it1~t~f~h Gasket 1 1 1

41 R220003 it1~lt1f~h Inlet manifold gasket 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 6 6 6 6 6 6

42 6R1Q220004 Uf~ft~~ Adapter, breather pipe 1 1

(43 ) 6R1 Q2220004 Uf~ft~~ Adapter, breather pipe 1

44 4R220005 it1~f1fi Cover, inlet manifold 2 2 1 2 2 2 1 1 2 2 2 2 2 2 2 2

45 4RG9220005 it1~f1fi Cover, inlet manifold 1 1 1

(46) 6R220005 it1~f1fi Cover, inlet manifold 3 3 2

47 4RZT220021 - A it1~~*t~f Inlet connecting pipe 1

(48) 4RZD220021 it1~~*t~f Inlet connecting pipe 1

49 4RZ220021 it1~~t~f Inlet connecting pipe 1

50 6R1Z220021 it1~~t~f Inlet connecting pipe 1

51 RZ220022 it1~JRf Air inlet rubber pipe 1 1

- 43-



~ rm m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf% '{lf1~% % {If ~ f* & b..
~

.E!.
~ 1=1 !I!

Item Part No. Description Q'ty per set

(52) 4RZT220022 itt~~f Air inlet rubber pipe 1

(53) 4RZD220022 itt~~f Air inlet rubber pipe 1

54 4RZT220023 t~ ±lI Screw plug 1

55 6Rl Q220102 1~ f Connecting tube 1 1 1

56 R070001 t~ I Screw plug 1 1 1 1 1 1 1 1 1 1 1 1 1 1

-
57 4R220100 -1 itt~1~f${lf

Inlet connecting tube
1 1 1 1 1 1 1

subassembly

58 4RT220100 itt~t~f${lf
Inlet connecting tube

1
subassembly

59 4RT4220100 itt~1~f${lf
Inlet connecting tube

1
subassembly

60 4RG9220100 itt~1~f${lf
Inlet connecting tube

1 1
subassembly

61 4Rl T220100 itt~1~f${lf
Inlet connecting tube

1
subassembly .

(62) 6R220100 itt~1~t${lf
Inlet connecting tube

1
subassembly

(63 ) 6RD220100 -1 itt~1~f${lf
Inlet connecting tube

1
subassembly

- 44-



~ rm m ~ % R4100 R4105 R6105

Model T T4 ZT G 64 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf% '{If:{~%
, {If: ~ ~ 4Ij 14

~
13..

1=1 .m.
Item Part No. Description Q'ty per set

64 6RD220100 - 2 urEt:iifmHlf:
Inlet connecting tube

1
subassembly

65 MID x1WB20401 7\fij*t~1 Hexagon screw plug 1 1 1 1

66 M20 xl. 5 WB20401 7\fij*t~1 Hexagon screw plug 1

67 10 WB22514 ~I~lm Copper washer 1 1 1 1

68 20 WB22514 ~I~lm Copper washer 1 1 1

69 22 WB22514 ~I~lm Copper washer 1

70 M8 x16 GB5783 i:t~rt7\fij *1ft
Hex head full threaded

12 12 8 7 12 12 8 8 12 6 12 12 12 12 12 12
bolt

71 M8 x20 GB5783 i:t~rt7\ fij* t~ft
Hex head full threaded

16 12 16bolt '

72 M8 x25 GB5783 i:lrt7\fij*lft
Hex head full threaded

4 4 4
bolt

73 M8 x35 GB5783 i:t~rt7\ fij* t~ft
Hex head full threaded

2
bolt

74 M8 x45 GB5783 i:t~rt7\ fij* t~ft
Hex head full threaded

1
bolt

75 MI0 x15 GB5783 1~lttt\Jb~I~
Hex head full threaded

1
bolt

- 45-



~ 1IB m ill! % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

J¥% tflf:1t% % flf: ~ ~ & b.
~

13..
~ 0 .m.

Item Part No. Description Q'ty per set

76 MI0 x20 GB5783 iJJtt7\j§~~Jfi
Hex head full threaded

4 4 4
boit

77 MI0 x30 GB5783 i:t~tt7\ j§~t~fi
Hex head full threaded

4 It 11 11
bolt

78 MI0 x35 GB5783 i:t~tt7\ j§~t~fi
Hex head full threaded

8 8 4 4 8 8 4 4 8 8 8 8 8 8 8 8 12 10 4 4 4 12
bolt

79 MI0 x40 GB5783 i:t~tt7\ j§~t~fi
Hex head full threaded

2
bolt

80 M8 x45 GB5783 7\j§~t~fi Hexagon head bolt 1 1 1

81 MI0 x90 GB5783 7\j§~t~fi Hexagon head bolt 1 1 1

82 MI8 xL 5 GB6171 7\j§t~-Eg: Hexagon nut 1 1 1

83 M8 GB6170 -8 -H, Y 7\j§t~-Eg: Hexagon nut 1 1 1 1

84 8GB848 -140HV - ZnD /J\~I Small washer 12 12 8 6 12 12 8 8 12 10 12 9 12 12 12 12 16 18 16

85 10 GB848 -140HV - ZnD /J\~I ' Small washer 8 8 8 8 8 8 8 8 8 8 8 8 8 8 8 8 12 12 4 4 5 12

86 18 GB848 -140HV - ZnD /J\~I Small washer 1 1 1

87 2x4 GB827 tjM!~~~J Name plate rivet 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4

~ 46-



-47 -



8

-48 -

20(21)



8. ~4f ~ ~ ~Jt( ~4f~'f, ~M? ~I&~)

EXHAUST SYSTEM ( EXHAUST MANIFOLD"SILENCER ASSEMBLY)

~ 1m m ?j % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDI Z T G G3 P Z Q Ql Q2 P

Jf% 'flf:ft% % flf: ~ fyJ\ & L.::>. I g
~ t=1 !Ii

Item Part No. Description Q'ty per set

1 4R230001 ~~~f Exhaust manifold 1 1 1 1 1 1 I I I

2 4RZ230001 ~F~f Exhaust manifold I

(3) I 4RZT230001 ~F~i Exhaust manifold I

4 4RG230001 ~F~f Exhaust manifold I I

(5) 4RG9230001 ~~~f Exhaust manifold I I

6 4RZD230001 ~F~f Exhaust manifold I

(7) 6R230001 ~~~f Exhaust manifold I I 1 I

8 6Rl Q2230001 ~~~i Exhaust manifold I

9 6RZ230001 ~F~i Exhaust manifold I

10 R230002 ~F~lt1f~h Exhaust manifold gasket 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 6 6 6 6 6 6

11 4R230003 ~F~1~f~h
Gasket, exhaust con-

I I 2 1 I 1 1 I I I I
necting pipe

12 4RZD730001 ~1liI~h Turbocharger gasket I

(13 ) 6R230003 ~F~1~f~h
Gasket, exhaust con-

I I I I I
necting pipe

14 4RZ230004 ~JII~~~1~f
Turbocharger exhaust

I
connecting pipe

- 49-



~ 1m m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf% 'flf:f~%
, flf: ~ f$ ~

b.
~

g
0 .m.

Item Part No. Description Q'ty per set

15 6RIZ230101 ±t1JI~~F~f~t
Turbocharger exhaust

1
connecting pipe

16 495-08002 ~F~f~f Exhaust elbow 1 1 1 1 1 1

17 4RT230004 - 1 ~F~f~f Exhaust elbow 1

18 4RIT230004 ~Fl=(f~f Exhaust elbow 1

19 6R230004 ~F~f~f Exhaust elbow 1 1

20 6RIQ230004 ~F~f~f Exhaust elbow I 1 1

(21) 6RIQ2230004 ~F~f~f Exhaust elbow 1

22 4RG230021 ~~~fli
Upper heat insulation

1
plate

23 4RG230022 ~~~~:f&
Side heat insulation

1
plate

24 4RG9230023 ~ fJi Cover plate 1 11111

25 4RT4230024 ~F~tJ1lt& Transition plate 1

I I
26 4RZD230102 ~F~ftf I Exhaust connecting pipe 1 I

I,
i

27 4RZD230104 ~F~~f Exhaust elbow 1 I

28 4RG240001 t ~ Clamp 1 1 1
- -

(29 ) 6R240001 -f' 1I1 Clamp ! 1 1 1

(30) 4RT240021 t ~ Clanlp 1 1

31 4RZT240021 t ~ Clamp 1 I

- 50-



~ 1m m ID! % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jt% '{Lj:f~% % {Lj: ~

**
!flJ b.

~
...Et

-.z I=t !E

Item Part No. Description Q'ty per set

32 4RZT240022 i~Fllli~f Silencer exhaust pipe 1

33 4RZT240023 i~Fliti~f Silencer inlet pipe 1

34 4RZT240024 1~Fljgx~ Silencer rear support 1

35 4RZT240025 1~±I~x1J.n Silencer front support 1'F ~u *
36 4RZT240026 1~FI~1 Silencer clamp 1

37 4RG4240027 ~~l=(ftiD~ Exhaust manifold gasket 1

38 4RG4240028 Y~FllmJE1!~ Fixed flange, silencer 1

39 495 -080101 rt(l] Lower clamp 1 1 1 1 1 1

40 4R240100 1~FI${Lj: Silencer subassembly 1 1 1 1 1 1

41 4RZT240100 1~FI$fLj: Silencer subassembly 1

42 4RG240100 1~fEl${Lj: Silencer subassembly 1 1 1

43 4RG4240100 Y~FI${Lj: Silencer subassembly 1

44 4RZ240100 Y~FI${Lj: Silencer subassembly 1 1 1

(45) 6R240100 Y~FI${Lj: Silencer subassembly 1

46 4R240201 1~FIr?Jjm~~ Silencer waterproof cap 1 1 1 1 1 1

47 4R240202 r?Jjm~~X~ Support, waterproof cap 1 1 1 1 1 1

48 4R240203 ~ (I] Washer 1 1 1 1 1 1

49 4RT241100 ffif${Lj: Tail pipe subassembly 1 1

-51-



~ ~ltJ m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 PI

Jff:!1
I

'{lj:{~% I ' {lj: ~ f$ ~
~ fx ...E!.

71 q 1E

Item~art No., Description Q'ty per set

-; . 4RZTl41~-~F:R!~t:t~m Tail pipe support weld-I 1
! {t{lf ing subassembly

- I

_~I_---I .. ~~~:~ ~B~7~~ __-J j:"~tAjfj~Ifi :~~ head fully threaded
1

2 4 4 I
II

52 L\18 x21 GB5783 I j:lttAjfj~"fi Hex head fully threaded
4 2 1 4 4 4 4 4 4

bolt
,---.- ._------_.._+--

Hex head fully threaded II . I
_:~1\110 x15 CB5783---l j:lttAjfj;1JJlfi 01 I 7 2

holt

54 +MlO x20 CB5783 I j:ltt7\jfj~"'fi
I

Hex head fully threaded
2 2 2

bolt ~
f--. ------.---,

I55 I MI0 x25 GB5783 iit~tt7\jfj~t~ft
Hex head fully threaded

I 3
, I bolt I

~-MlO~10 GB5783 I j:ltt...Ljfj~ lfi Hex head fully threaded 1 4I x. ,rc /\ * ,. I b I
I --t ot

57" I MIO 35 CB578;----1 j:fW -'-jfj~rfi Hex head fully threaded Is 818 4 SIS 8 8 .8 8 8 4 81 8 SIS 14
1

12 14 14 16 14. x I~;X/\ ~- 'b It
I I

1

10

I I

58 I MI2 x20 CB57S3 I j:lttAjfj~l~ :o~~ head fully threaded I
,

I

I I

I

I I

I
1

I
i

I

I
I --1---;--1 M8 x55 CB5783· I Ajfj~ltt. ~Hex head bolt 4- '4

I
I

I

I
I

I
._~_.--------t---- ----- .,. r---

60 i M8 x65 GB5782 i t\nJ*t~rt j Hex head bolt 2
i

I I
I

I
61 MIO x50 GB5782 i i, ftj ~t~fi Hex head bolt I 3 I

- 52-



~ ~l8 fA ~~ ~

Model

R4100
...

T T4 ZT G G4 GSI G9 Dl ZDl

R4105

Z T G G3 P

R6105

Z Q QI Q2 P

Jf%
Item

'{If:{~~
Part No.

, {If: 1:1 f*
Description

I

I
& Ft ~ I

Q'ty per set

62 MIO x70 GB5782 7\Jft~!;fi Hex head bolt I 4 I 4 1 1 2

4

64'Stud

1---
6_3 -+-M_I_O_x8_0._G_B5_78_2 f--

T_\_ffl_~_t~_,ft__-+_H_ex_'_he_ad_b_o_lt__-flI J_2-+-
2
-t---t-_-+I--+--+-_-+-_

1-+---+--1-+--.-+---+---+--+--1-r--+--+--+---t---I------i

I II64 MIO x85 GB5782 7\ffl~t~fi Hex head bolt I 2 2

65 MIO x90 GB5782 t\Jft~!;fi Hex head bolt I I I 1

66 MlO x40 GB5784 - A2 -70 t\Jft~!;fi Hex head bolt I

67 I AMID x25 GB898 - A2 - xx~t~tt
70

16 16 16 18

1 1 1 1

468 AMID x110 GB898 - A2 - Stu.d Im ~~Itt i
, I ~If-------j-...j!f-------jl-l-l-l-l-l----+----+----+---+----+----+----+----+"""---+----+----+----+----+---I

69 I M8 GB6I70 - 8- H • Y I 7\fflt~EJ: I 11ex nut I I 2
---+----.----r---------t--. --+--+--+1--+-.-r---_+_---t---_t__-+--_+__+__+_____t____t__t___+__+__+_--+--+--+----+----t

70 I MIO GB6172 - H • Y 7\ffl~lEJ: Hex nut ] 1 1 I 1 1 3 1 1

71 M10 GB6170 - A2 - 70 t\Jft!£1: Hex nut I I 4 1 4 6

72 ! M10 GB6172 - H• Y t\Jftllt£1: Thin hex nut I I I I I 1

G~14X1O~~ I*.~.n =r~-u-oo-l-~-~-c-~-s-.m-~-T~I-2~2~2~~I-+--+--+--+-2-+--+-2-+--+--+--+--+-2-+--+--+--+--+--+-~

'~IO-~ JjL~~__ [_Plain ~sher _ i i 1__+_
2
.-+-_1---+-

1

--+-1_.__-+-+-+--+_2_t__
2

_+__+_-t--___t____t__t__-t----I

~-140HV-ZnD f IJ\~~ +'Small washer 4 14 4 414 . 4 4 4 4 4 4

76 I lO GB848 -140HV -Z:;D I/J\~~ , Small washer 10 12 12 11 15116 8 8 10 113,10 8 8 8 8 10 18

n UGm~-~~-~D[~~1 _ ~-s-m-~_lw_~-~_~-__.-.~~~-~1-14-~--~.-+-~--t---+--+--+-----t----t--t---+--+--+--+--+----+----t
78 10 GB848 - AI40 i IHiH~ I Small washer I I 4 4 6

- 53-



- 54-

73



- 55-



9. 114)r!1 ~ ~Jt

('1t)41*, '1t)41 S-, ~)41~ ~ts-, ~&)41 'f, 1~1£.)41'f,1*)41 ffl Jt.:flk-~ S- J&~)
FUEL SYSTEM

(FUEL INJECTION PUMP,INJECTOR,FUEL FILTER,HIGH PRESSURE FUEL PIPE,LOW PRESSURE FUEL PIPE,INJECTION ADVANCE DEVICE ASSEMBLY)

~ rm m ?f! % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 DI ZDl Z T G G3 P Z Q QI Q2 P

Jf% 'fLt1~% % fLt 15
**

4IJ ~ f£ g
~ I=t If!

Item Part No. Description Q'ty per set

1 4R310100 - A ~rm*$fLt
Fuel injection pump sub-

1 1 1 1
assembly

(2) 4RZ310100 - A ~rm*$fLt
Fuel injection pump sub-

1
assembly

(3) 4RZT310100 - A ~rm*$fLt
Fuel injection pump sub-

1
assembly

(4)
4RG310100 - A

~rm*$fLt
Fuel injection pump sub-

I 1 1 1
I(10 400 874 (07) assembly

4RG9310100 - A Fuel injection pump sub- I
I

(5) ~rm*$fLt 1 1
I

. (10 400 874 008) assembly

6 4RD3101oo - Al ~rm*$fLt
Fuel injection pump sub-

1 I I
assembIyr

(7) 4RZD310100 - Al ~jm*$fLt
Fuel injection pump sub-

I
1

assembly I

(8)
4Rl T310IOO - A

~YrB*$fLt
Fuel injection pump sub-

1 1
I

(10 400 874 009) assembly I
- 56-



~ im m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

J¥% ~{lfft% ~ {If ~ f* ~
L:..

~
.!3.

J=I em
Item Part No. Description Q'ty per set

9 6R1310100 - A UMiml${lf
Fuel injection pump sub-

1
assembly

(10) 6Rl G1310100 - A UMiml${lf
Fuel injection pump sub-

1
assembly

11
6Rl Q310100 - A

~iml${lf
Fuel injection pump sub-

1 1 1
(10 400 876 028) assembly

12
6RID310100 - A

~rml${lf
Fuel injection pump sub-

(iO 400 876 024) assembly

(13) 6RIZ310100 - A UMrml${lf
Fuel injection pump sub-

1
assembly

UMimll~~mrmf
Lubricating pipe subas-

14 4R310200 ${lf sembly, fuel injection 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
pump

UMrmll~~mrmf Lubricating pipe subas-
15 6R310200

${lf
sembly, fuel injection 1 1 1 1 1 1
pump

16 R310001 ~rmlmJl
Gasket, fuel injection 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1pump

17 4R310002 - A UMrmlilljl~~
Assistant bracket for fuel 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1injection pump

18 6R310002 - A ~1mli!IJJx~
Assistant bracket for fuel 1 1 1 1 1 1injection pump

19 R310003 f1it~iT Hollow bolt 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 -1

20 R310004 m lil Washer 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2

- 57-



~ 1m m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZD1 Z T G G3 P Z Q Ql Q2 P

Jf% '14:1~% % 14: it fYJ\ & b. fi g
~ ~ .m.

Item Part No. Description Q'ty per set

21 4Rl T310021 rmflm~ Fuel controlling pull rod 1 1 1 1

22 495 -10002 W!tt~ Sealed sleeve 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

23
R320100

uMrm~$14: Injector subassembly 4 4 4 4 4 4 4 4
(LRB6702606 )

--
I--

(24 )
R1320100

nMrm~$14: Injector subassembly 4 4 4 4 4 4 4 4 6 6 6 6 6 6
(LRB6702608

25 R320001 nM1m~W!t~ Injector seal gasket 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 6 6 6 6 6 6

26
4R330100

~rmimml$14: Fuel filter subassembly 1 1 1 1 1 1 1 1 1 1 1 1 1 1
(CS0708Bl )

27
4Rl T330100 - A

~jmlmml$14: Fuel filter subassembly 1 1
(C0708S)

28
6R330100

~rmimml$14: Fuel filter subassembly 1 1 1
(CS0712Bl)

6RIQ330100
(1<;

29 ~rmimm~$14: Fuel filter subassembly 1 1 1
(C0810S)

30 4RT4330021 ~tmx~ , Fuel filter support 1

31 6Rl Q330021 ~lm~~ Fuel filter support 1 1 1

32 4R340100 - A
~~ffiIJ@jJIrmt$ High pressure fuel pipe

1 1 1 1 1 1 1 1 1 1 1
14: subassembly, cylinder 1

- 58-



~ rm m ill! % R4100 R4105 R6105

Model ITIT41 ZT IGIG41 G81 G91 mlzDI IZiT IGIG31 p IZIQIQIIQ21p
Jf% 'itt:ft% % itt: ~ f* ~

b.
~

..E!.
-z

Item Part No.
0 1E

Description Q'ty per set

(33 ) 4RT340100 - A ~~ffiI~llirm~$ High pressure fuel pipe

itt: subassembly, cylinder 1
1

(34 ) 4RG9340100 - A ~~ffiI~llirm~$ High pressure fuel pipe

itt: subassembly, cylinder 1
1 1 1 1

35 6R340100 - A ~~ffiI~lliim~$ High pressure fuel pipe

itt: subassembly, cylinder 1
1 1 1

(36) 6Rl Q340100 - A ~~ffiI~llirm~$ High pressure fuel pipe

itt: subassembly, cylinder 1
1 1 1

37 4R340200 - A ~=ffiI~ lliim~$ High pressure fuel pipe

itt: subassembly, cylinder 2
1 1 1 1 1 1 1 1 1 1 1

l

(38 ) 4RT340200 - A ~=ffiI~llirm~$ High pressure fuel pipe

itt: subassembly, cylinder 2
1

(39) 4RG9340200 - A .v~=arr~llirm~$ High pressure fuel pipe

itt: subassembly, cylinder 2
1 1 1 1 I

40 6R340200 - A ~=ffiI~lliYm~$ High pressure fuel pipe

itt: subassembly, cylinder 2
1 1 1

- 59-



~ tm m ~ ~
R4100 R4105 R6105

Model IT IT41 ZTIGIG41 GSI G91 mlzDI I ZiT I G I G3 1 p Iz IQIQl! Q21 p

Jf~ '{If:ft~
, {If: ~ f* 4jJ ~ t I

Item Part No. Description
l=t

Q'ty per set

(41) 6Rl Q340200 - A m=ffiI~JItmt$ High pressure fuel pipe
{If: subassembly, cylinder 2

1 1 1

42 4R340300 - A m~ffiI~JItmt$ High pressure fuel pipe
{If: subassembly, cylinder 3

1 1 1 1 1 .1 1 1 1 1 1
. ,

(43 ) 4RT340300 - A m~ffiI~JItmt$ High pressure fuel pipe
{If: subassembly, cylinder 3

1

(44 ) 4RG9340300 - A m~ffiI~JItmt$ High pressure fuel pipe
{If: subassembly, cylinder 3

1 1 1 1

45 6R340300 - A m~ffiI~JItmt$ High pressure fuel pipe
{If: subassembly, cylinder 3

1 1 1

(46) 6Rl Q340300 - A m~ffiI~JItmt$ High pressure fuel pipe
{If: subassembly, cylinder 3

1 1 1

47 4R340400 - A ~lillffiI~JItmt$ High pressure fuel pipe
1{If: subassembly, cylinder 4

1 1 1 1 1 1 1 1 1 1

(48) 4RT340400 - A mlillffiI~}ftmt$ High pressure .fuel pipe
{If: subassembly, cylinder 4

1

- 60-



~ iIb m ~ % R4100 R4105 R6105

Model Ir Ir41 zr IGICAl G81 G91 mlZD! IZI r lGI G3
1
p IZIQIQII Q21p

Jf% 'f4:1~%
, f4: ~ f* 4iJ L.:... l .E!.

Item Part No.
l=I 1E

Description Q'ty per set

(49) 4RG9340400 - A
~gg(ajNjJIiIbf$ High pressure fuel pipe

f4: subassembly, cylinder 4
1 1 1 1

50 6R340400 - A
~gg(ajNjJIiIbf$ High pressure fuel pipe

f4: subassembly, cylinder 4
1 1 1

(51) 6R1 Q340400 - A
~gg(ajNjJIiIbf$ High pressure fuel pipe

14: subassembly, cylinder 4
1 1 1

52 6R340800 - A
~1i(aj@jJIiIbf$ High pressure fuel pipe

f4: subassembly, cylinder 5
1 1 1

(53) 6R1 Q340800- A
~1i(ajNjJIimf$ High pressure fuel pipe

14: subassembly, cylinder 5
1 1 1

54 6R340900 - A
~7\(aj@j JIimf$ High pressure fuel pipe

f4: subassembly, cylinder 6
1 1 1

(55 ) 6R1Q340900 - A
~7\(ajNjJIimf$ High .pressure fuel pipe
{4: subassembly, cylinder 6

1 1 1

56 4R340500 [I]ft~$f4:
Pipe clamp subassembly

1 1 1 1 1 1 1 1 1
for No.4

1 1 1 1 1 1 1 1 1 1 1 1 1

- 61-



f rm m ~ % R4100 R4105 'R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T .G G3 P Z Q Ql Q2 P

Jf% 'f4ft% , f4 il f$ £f b. ft g
~ .m.

Item Part No. Description Q'ty per set

57 4R340600 ~ff~mH4
Pipe clamp subassembly

1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
for No.3

58 4R340700 =ff~mH4
Pipe clamp subassembly

1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
for No.2

59 6RIQ341100 i\ff~$f4
Pipe clamp subassembly

1 1 1 1 1 1
for No.6

60 6Rl Q341200 1iff~mH4
Pipe clamp subassembly

1 1 1 1 1 1
for No.5

Fuel inlet delivery pipe
61 4RI1350100 IrmlJ1trmf$f4 subassembly, fuel supply 1 1 1

pump

62 4R350101 1l~1I1 Connector ring 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

63 4R350102 If4f· Plastic tube 1 1 1 1 1 1 1 1 1 1 1 1

64 4R350200 ijrt~J1trmf$f4
Fuel inlet delivery pipe,

1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
fuel filter

65 6R350200 ij1~~J1trmf$f4
Fuel inlet delivery pipe,

1 1 1 1 1 1
fuel filter

66 4R350300 ~1mlJ1tjmf$f4
Fuel inlet delivery pipe, 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1injection pump

67 6R350300 ~rmlJ1tjmf$f4
Fuel inlet delivery pipe, 1 1 1 1 1 1
injection pump

68 4R350400 ,~rm~@]rmf$f4 Fuel drain delivery 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1pipe, injector

- 62-



~ 1m tIl ill! -ft R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf% '{If 1~-ft
, {If ~ ~ 4fJ b.

~
13.

I=l !l!

Item Part No. Description Q'ty per set

69 6R350400 ~rmU;~rmtmHIf
Fuel drain delivery

1 1 1 1 1 1
pipe, injector

70 6RQ360000 rtffijm*tJtf!u~I~\ nX:
Injection advance device

1 1 1
assembly

71 M6 x16 GB5783 - ZnD i:t~tti\ jij~lfi
Hex head fully threaded

2 2 2 2
bolt

72 M8 x20 GB5783 - ZnD i:t~tti\jij =*t~fi
Hex head fully threaded

2 2 3 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 4 4 1 4 2
bolt

73 M8 x25 GB5783 - ZnD i:t~tti\ jij~t~fi
Hex head fully threaded

1
bolt

74 M8 x35 GB5783 - ZnD i:t~tti\jij ~t~fi
Hex head fully threaded

1
bolt

75 MI0 x30 GB5783 - ZnD i:t~tti\ jij~t~fi
Hex head fully threaded

4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4 '4 4 4 4 4
bolt

76 M6 GB6172 - 8 - ZnD i\jijlie: Hex nut 2 2 2 2

MI0 GB6172 - 8 - H •
i\jijt~ie:77 Hex nut 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

Y

78 6 GB93 5'_~(11 Spring washer 2 2 2 2

M8 GB848 - 140HV --
IJ\~I 679 Small washer 4 4 5 4 4 4 4 4 4 4 4 4 4 4 4· 4 4 4 6 6 4

ZnD
MI0 GB848 - 140HV .-

/J\~(I180 Small washer 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5
ZnD

- 63-



-64-



10~ irh 1'1 {*~~JL~t] I&A
FUEL CONIROLING MECHANISM ASSEMBLY

~ rm fJL ~ ~ R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf~ '14{~~
, 14 ~ $ 4ij L.:..

~
13.

~ .m.
Item Part No. Description Q'ty per set

1 6RZQ370001 -1 rmflx~ Throttle bracket 1

2 6RZQ370002 ~1~1 Connection ann 1

3 6Rl Q2370002 ~1~1 Connection ann 1

4 6RZQ370003 ~ $fb Rotating shaft 1

5 6Rl-Q2370003 ~ $fb Rotating shaft 1

6 4RD370004 rmfltLff Throttle pull rod 1 1 1

(7) 6RD370004 rmfltLff Throttle pull rod 1

8 6RZQ370004 jm fli1Lff Throttle pull rod 1

9 6Rl Q2370004 1m fli1Lff Throttle pull rod 1

10 6RZQ370005 a1~!R Connection body 1

11 6Rl Q2370005 a1~1R Connection body 1

12 6Rl Q2370100 1~~*1~lm~14 Bracket subassembly 1

13 495D - 24301A WJlfi Governing plate 1 1 1 1

14 495D -24302 WJlfm Governing handle 1 1 1 1

15 495D - 24303 t fi Sleeve plate 1 1 1 1

- 65-



f rIb f1L. , % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 01 ZDl Z T G G3 P Z Q Ql Q2 P

Jf% '{if:{~%
, {if: ~ ~ ffj b.. I Ir:t

. Item Part No. Description Q'ty per set

16 495D - 24304 ~ - Spring 1 1 1 1

17 4950 -24305 liJJlt Fine adjusting nut 1 1 1 1

18 4950 -24307 iJJl1ff Adjusting rod 1 1 1 1

19 495D - 24308 ~ll-fij: Lock nut 1 1 1 1

20 MI0 X25 GB5783 i:lttA1B~lfi
Hex head fully threaded

2
holt
Hex head fully threaded I

21 M12 x20 GB5783 i:ltt1\1B~lfi bolt
2 2 2 2

22 M6 GB6170 - ZoO 1\1BI-fij: Hex Nut 3 1

23 M8 GB6170 - ZoD t\1BI-fij: Hex Nut 1

24 M6 GB848 -140HV -ZnD Ij\mll Small washer 3

25 M8 GB848 -140HV - ZnD Ij\mllJ Small washer 1

26 MI0 GB848 -140HV - ZnD Ij\mllJ Small washer 2

27 M12 GB848 -l40HV - ZnD Ij\mll Small washer 2 2 2 2

28 Ml. 6x12 GB91 - ZoD ffom Split pin 1 1 1 1 1

29 M2 x14 GB91 - ZoO ffO~ Split pin 2

30 M2.5 x16 GB91 - ZoO ffOm Split pin . 1

31 M4 x20GB91 - ZoO ffOm Split pin 2

~ 66 -



29
27~

-67-



49 50 (51) (52) (53) (54) (55) .

35

105

~__------86

85

- 68-

60



11. ~J~ /1f ~ ~jt

( rl-h -kJ... kk ..~ NT ;l:r ~ -hr '..h /6.. -lTT '..h ~ ~~ ~ -lTT '..h ~~ "..!- ~~ -lTT '..h ~~ ~~ ~ '..h "b..J. ~..k~)
\trJ .:tltl *~ lJ!!. )x~~ J3- ~ /f) U /\:1:J 7.1'- ~ /f) U /\:1:J 7IC i~ tiP ~ /f) U /\:1:J i~ i fl ~ ~ /f) U /\:1:J "-t r~ ~ ~91 /\:tJ "-t ~r I~ nx... '

LUBRICATING SYSTEM
(CRANKCASE VENTILATION,OIL,PUMP OIL GATHERER,OIL FILTER,OI~ COOLER,OIL JET ASSEMBLY)

~ rm m ~ % R4l00 R4l05 R6l05

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 .p

Jf% ~{lf:{\% % {If: it l$ ij b.
~

g
~ 0 £

Item Part No. Description Q'ty per set

5mtft~]?(lm
Rear push rod chamber

1 4Rl20l00
~i${lf:

cover and ventilation de- l 1 1 1 1 1 1 1 1 1

vice subassembly

Eftfft~]?(lm
Rear push rod chamber

2 4RGl20l00
~i${lf:

cover and ventilation de- l 1 1 1
vice subassembly

Emfft~]?(lm
Rear push rod .chamber

3 6Rl20l00
~i${lf:

cover and ventilation de- l 1 1 1 1
vice subassembly

Eftfft~]?(lm
Rear push rod chamber

4 6RQl20l00
~i${lf:

cover and ventilation de- l
vice subassembly

littl=( if ~*rm ~ Oil separator pipe subas-

5 4Rl20300
I ~jU~{tj:

sembly (lead to air in- 1 1 1 1 1 1 1 1 1 1
take manifold)

I Oil separator pipe subas-
6 4RGl20300 11it1~if~*rm~ sembly (lead to air in- 1 1 1

I ~iUMtj: take manifold)

- 69-



f YdJ m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf% '{lfft% , {If ~ ** 4fi L.:..
~

13.
Q !!

Item Part No. Description Q'ty per set

Iltt~ f tfl5tim I
Oil separator pipe subas-

(7) 4RG9120300
fiHmHlf

sembly (lead to air in- 1 1 1
take manifold)

Iltt~ftfl5tYdJI
Oil separator pipe subas-

(8) 6RIQ120300 fiH${lf sembly (lead to air in- 1 1
take manifold)

Iltt~ f tfl5tim I
Oil separator pipe subas-

(9) 4RIT120300 fiH${lf sembly (lead to air in- 1
take manifold)

10 RI20400 JRf~ifflHlf Hose clamp subassembly 4 4 4 2 4 4 4 4 4 2 4 4 4 4 4 4 4 2 4 4 4 4

11 R120500 JRf~i${lf Hose clamp subassembly 4 4 4 2 4 4 4 4 4 2 4 4 4 4 4 4 4 2 4 4 4 4

12 4R120001 ti~JRf Rubber tube 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

(13 ) 6R120001 ti~JRf Rubber tube 1 1 1 1 1

(14) 6Rl Q2120001 ti~JRf Rubber tube 1

15 R120002 ti~JRf Rubber tube 1 1 1 1 1 1 1 1 1 1 1 1 1

16 4RG120002 ti~JRf Rubber tube 1 1 1 1 1 1
"'.-

17 R120003 ti~JRf Rubber tube 1 1 1 1 1 1 1 1 1

(18) 4RZ120003 ti~JRf Rubber tube 1

-70 -



~ rIb ffL m! % R4100 R4105 R6105 .

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf"% 'f4:1t% , f4: ~ f$ 4i A l It=t

Item Part No. Description Q'ty per s~t

19 4RG9120003 ti:!k~f Rubber tube 1 1

(20) 4RD1200()3 ti:!k~f Rubber tube 1 1 1

(21) 4RlT120003 ti:!k~f Rubber tube 1

(22 ) 6Rl Q120003 ti:!k~1 Rubber tube 1 1

(23 ) 6Rl Q2120003 ti:!k~f Rubber tube 1

24 4R120006 ti:!k~1 Rubber tube 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

(25 ) 6R120006 ti:!k~1 Rubber tube 1 1 1 1 1

(26 ) 6Rl Q2120006 ti:!k~f Rubber tube 1

27 4RZT120021 f t Pipe clamp 1 1 1

28 4RZT120301 5trIbltif Oil separator connecting 1 1 1
pipe

29 4R020009 ttff~mJt Pushrod chamber gasket 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

30 6R020009 ttff~mJt Pushrod chamber gasket 1 1 1 1 1 1

31 4R410151 -1 ffLrIbl'iCf* Oil pump housing

(32) 6R410151 -1 ffLrIbl'iCf* Oil pump housing 1 1 1 1 1 1

-71-



~ rm m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf% t{lf:{-t% t {If: ~ f* & b. fi l3.
J=1 m

Item Part No. Description Q'ty per set

33 4R410152 -I mrm*kA~m~~ Driven gear shsft 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

(34 ) 6R410152 ~ 1 mrm*kA~m~~ Driven gear shsft 1 1 1 1 1 1

35 R410153 -1 mrm**tt Oil pump bush 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

36 R410153 -2 ffLrm**tt Oil pump bush 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

37 R410161 -1 mrmli Oil pump cover 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

38 4R410201 - 2 mrm*~~~ Drive gear shaft 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

(39) 6R410201 - 2 mrm*~~~ Drive gear shaft 1 1 1 1 1 1 .

40 4R410202 -I mrm*t~m~ Drive gear 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

(41) 6R410202 -1 mrm*t~m~ Drive gear
",

1 1 1 1 1 1

42 4R410301 -1 .mrm*kA~m~ Driven gear 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

(43 ) 6R410301 -I mrm*kA~m~ Driven gear 1 1 1 1 1 1

44 4R410302 -1 mrm*~~m~*t Driven gear bush 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
~

(45) 6R410302 -1 ~iIIl*~~-tHB1t Driven gear bush 1 1 1 1 1 1

46 4R420001 Plrmf1!~~h Gasket 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

(47) 6R420001 Plrmf1!~~h Gasket 1 1 1 1 1 1

48 R420002 ~. *. Lower cover 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1.nn.

- 72 --



~ 1m m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf% 'f41~%
, f4 ~

**
~

/..:..
~

...E!
~ .m.

Item Part No. Description Q'ty per set

49 R420003 I fi Bolt 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2

50 4R420100 Pl1mf$f4 Suction oil pipe subas-
1 1 1 1 1 1 1 1 1 1 1

sembly

(51) 4RZT420100 Plfmf$f4
Suction oil pipe subas-

1
sembly

(52) 4RG3420100 PlMf$f4
Suction oil pipe subas-

1
sembly

(53) 4RG9420100 Plfmf$f4
Suction oil pipe subas-

1 1
sembly

(54) 6R420100 -1 Plfmf$f4
Suction oil pipe subas-

1 1 1 1 1
sembly

(55 ) 6RG1420100 -1 Pl1mf$f4 Suction oil pipe subas-
1

sembly

56 R420200 Pl1mfiJ[ijJ Suction oil pipe screen 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

57 4R430100 m1miJ~l$f4 Oil filter subassembly 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

58 4RZT430100 fJ11miJ~l$f4 Oil filter subassembly 1

59 4Rl T430100 m1miJrfl$f4 Oil filter subassembly 1 1

60 R430001 -1 . m1miJJi~J:t
Gasket oil filter seat gas-

1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
ket

61 4RIT430011 fmf1i~ Oil pipe connector 1 1

- 73-



~ 1m m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZD1 Z 'T G G3 P Z Q Ql Q2 P

Jf% tflf:ft% t fIf ~ ~ & L.:>.
~

J3.
l=l 1E

Item Part No. Description Q'ty per set

62 4Rl T430012 m [i Gasket 1 1

63 4RG9430013 m~~if& Oil filter cover plate 1 1 1 1 1

64 6R440100
7ttit 1J; JL) ~tm1m 71 Centrifugal oil filter sub-

1 1 1 1 1 1
1f~mHIf assembly

65 495 -090002
7ttit 1J; JL) Am1m ~ Centrifugal oil filter gas-

1 1 1 1 1 1
1f~mh ket

66 4R450100 -1 m1mi~trJ ~$fIf Oil cooler subassembly 1 1 1 1 1 1 1 1 1 1 1 1 1

67 4RZT450100 mjIB~trJ~$fIf Oil cooler subassembly 1

(68 ) 6RZT450100 m1BH~trJl$fIf Oil cooler subassembly 1

69 R120500 }RIft Hose clamp 4 4 4 4 4 4 4 4 4 4 4 4 4 4 4

70 4RZT451100 ~trJ~Jt1jm l$fIf
Cooler oil inlet pipe sub-

1
assembly

71 4RZT451200 ~trJ~ ill rml$fIf
Cooler oil outlet pIpe

1
subassembly

72 4R450001 ~trJ~mh' Cooler gasket 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

73 4R450003 -1 nfJj(1 Waterinlet tube 1 1 1 1 1 1 1 1 1 1 1 1 1 1

(74) 4RZT450003 nf7j(1 Water inlet tube 1

75 4R450004 -1 ill7j(1 Water outlet tube 1 1 1 1 1 1 1 1 1 1 1

-74 -



, rm m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 01 ZDl Z T G G3 P Z Q Ql Q2 P
,

Jf% 'ftt:f-t% , ftt: ~ $ 4ft b.
~

g
l=t .m

Item Part No. Description Q'ty per set

(76) 6R450004 ttl7j(f Water outlet tube 1 1 1

(77) 4RZT450004 ttl7j(f Water outlet tube 1

78 4RZT450022 ~jl}t~lT Hollow screw 1

79 4RZT450023 ~ ~ Washer 3

80 4RZT450024 tti_lJ Pipe coupling screw 2

81 4RZT450025 ~ Ii Washer 4

82 4RZT450026 ~tp~*rmfti:* Oil inlet pipe adapter 1

83 RZ470001 ~ ~ Washer 4 4 4 6

84 RZ470002 ~ ~ Washer 4 4 4 6

85 RZ470003 ftit~lJ Pipe coupling screw 4 4 4 6

86 RZ470100 nMUlmHtt: Oil jet subassembly 4 4 4 6

87 M8 x30 GB5783 i:t~tt7\ 1r3:*t~fi
Hex head fully threaded

4 4 4 I 4 4 4 4 4 4 4 4 4 4 4 4 4 8 8 8 8 8 8
blot I

88 MI0 x15 GB5783 i:t~tt7\ 1r3:*t~fi
Hex head fully threaded

1 1 1 1 1 1 1 1 1 1 1 1 1 I 1 1 1 1 1 1 1 1 1
blot

89 MIO x25 GB5783 i:t~rt7\ 1r3:*t~fi
Hex head fully threaded

3 3 3 3 3
blot

- 75-



~ rrB m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 D1 ZDl Z T G G3 P Z Q Q1 Q2 P

Jf% 'ft1~% % ft ~ $ & b.
~

13.
7( I=t m

Item Part No. Description Q'ty per set

90 MI0 x30 GB5783 i:t~tt7\~ ~t~fi
Hex head fully threaded

2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2
blot

91 MI0 x40 GB5783 7\1§~t~ft Hex head blot 1

92 MI0 x50 GB5783 7\~~t~fi Hex head blot 1

93 MI0 x60 GB5783 7\1§~t~fi Hex head blot 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 :}

94 MI0 x65 GB5783 7\fij~t~fi Hex head blot 3 3 3 3 3 3 3 3 3 3 3 3 3

95 MI0 x85 GB5783 7\fij~t~ft Hex head blot 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

96 MI0 x 115 GB5783 7\fij~t~fi Hex head blot 3

97 M12 GB 6170 -8 - H•Y 7\fijt~-BJ Hexagon nut 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

98 8 GB848 -140HV - ZnD /J\mlll Small washer 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 6 6 6 6 6 6

99 10 GB848 -140HV - ZnD /J\~lII Small washer 8 8 5 7 8 8 8 8 8 8 8 8 5 8 8 8 8 8 8 8 8 8

100 8 GB93 5~1t~1II Spring washer 6 6 6 6 6 6 6 6 6 6 6 6 6 6 6 6 6 6 6 6 6 6

101 10 GB93 5~1t~1II Spring washer 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2

102 '12 GB93 5~_mlll Spring washer 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

103 A6 x16 GB119 rmJttm Cylindrical pin 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2

104 4 x16 GB1099 frm11 Woodruff key 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

105 100 x3.1 GB1235 -76 o~IJRWlflil " 0" rubber seal ring 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2

- 76-



1]1
07

131
US

108

-77 -



122

110'
98 (97) (99)

-78 -

119

103

85 (86) (%)



12. I~~P ~ ~jt

(7~~,~~ l.j 7~~Jt.~4*, 11 ~~2-, 1ftt~ 2-J&A),
COOLING SYSTEM

(WATER PUMP"FAN & WATER PUMP AND BELT PULLEY "THERMOSTAT" RADIATOR ASSEMBLY)

~ jm m ~ % R4100 R4105 R6105

, Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf% '{If{~% % {If ~ f* & b.
~

13.
-z I=l .m.

Item Part No. Description Q'ty per set

1 R51000I 7tl§w Water pump back plate I I I I I I I I I I 1 1 1 1 1 1 I

(2) 4RZT51000 7tI§w Water pump back plate 1

(3) 6RQ510001 7tI§i Water pump back plate 1 1

(4) 6RZQ510001 7tI§w Water pump back plate 1 1

5 R5IOOO2 7tl~ Water pump shaft 1 1 1 1 1 1 1 I 1 1 1 1 1 1 1 1 1 1 1 1 1 1

6 R5IOO03 fWi 1I1 Spacer I 1 1 1 1 1 1 1 I I 1 I 1 1 I 1 1 1 1 I 1 1

7 R510004 JH7.KIIl Water throw ring 1 I 1 1 I I 1 1 1 1 I 1 1 1 I 1 1 1 1 1 I 1

8 R510005 t~ III Snap ring 1 1 I I 1 1 1 1 I 1 1 I 1 1 I 1 I 1 1 I 1 1

9 R510006 ~ h Gasket 1 1 1 I 1 1 1 1 1 I 1 1 I 1 I I 1

(10) 4RZT510006 im h Gasket 1

(11 ) 6RQ5IOOO6 ~ h Gasket 1 1

(12) 6RZQ510006 ~ h Gasket 1 1

- 79-



~ rm m ID! % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Q1 Q2 P

Jf% '{If:{~%
, {If: ~ f$ & b. fx 13-

1=1 .m.
Item Part No. Description Q'ty per set

. 13 R510007 ~ ff Gasket 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

(14) 4RZT510007 ~ ff Gasket 1

(15 ) 6RQ510007 ~ ff, Gasket 1 1

(16) 6RZQ510007 ~ ff Gasket 1 1

17 R510008 tffl~1i Special washer 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 -1

18 R510009 ~ ff Gasket 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

(19 ) 6RZQ510009 ~ ff Gasket 1 1

20 R510011 t~ f Connecting pipe 1 1 1 1 1 1 1 1 1 1 1

(21) 4RZT510011 t~ f Connecting pipe 1

22 4RG9510011 t~ f Connecting pipe 1 1

(23 ) RD510011 t~ f Connecting pipe 1 1

24 4RIT510011 t~ f Connecting pipe 1

25 6RZQ510011 t~ f Connecting pipe 1

26 6Rl Q1510011 t~ f Connecting pipe 1

(27 ) 6Rl Q2510011 t~ f Connecting pipe 1

28 R510101 7j(l3t1* Water pump house 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

- 80-



~ 1m fA lli! % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf% 'ftf-t % % ft ~ f$ & b. I .§.
-:( 1=1 m.

Item Part No. Description Q'ty per set

(29) 4RZT510101 71\*%1* Water pump house 1

(30) 6RQ510101 71\*%1* Water pump house 1 1

31 6RQ510101 1<-E±1* ·Water pump house 1 177)(%

32 R510102 t~ * Union 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

(33 ) 4RZT510102 t~ * Union 1

34 4RZT510103 J~ I Drain plug 1

35 ROIOI09 '%~JI Taper screw plug 1 1 1 1 1 2 2 1 1 1 1 1 1 1 1 1 1 1 1 2 1

36 R510201 71\*nt~ Water pump impeller 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

(37 ) 6RZQ510201 71\*nt~ Water pump impeller 1 1

38 R510202 ~~~Jt China ring 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

39 R510300 71\ltmHt Water seal subassembly 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

40 R020300 ff~ 71\ ff~ fflHt Drain cock subassembly 1 1 1 1

41 R520001 f~iJJ&:* Belt 2 2 2 2 2 2 2 2 2 2 2

(42) 4RT520001 - A f~iJJ&:* Belt 2 2 2 2 2 2 2 2

(43 ) 6RQ520001 f~iJJ&:* Belt 2 2 2

- 81-



~ jm m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf% ;itf~%

I

, it ~ fyJ\ & b.
~

g
1=1 III

Item Part No. Description Q'ty per set

44 R520002Y -1 7t*&:*~ Water pump belt pulley 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

(45 ) 4RZT520002 7t*&:*~ Water pump belt pulley 1

I

7j(*&:*t~ Vlater purnp belt pulley I(46) 6Rl Q1520002 1

47 4R520oo3 m ~ Bed plate 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

(48) 4RZT520003 m ~ Bed plate 1

(49) 6R520003 ~ tR Bed plate - 1 1 1 1 1 1

(50) 6Rl Q152oo03 -1 m ±R Bed plate 1

(51 ) 495T -16119 JXlm~±* Bed plate, fan 1

52 495 -06120( B) JXl~~iiit Fan subassembly 1 1 1 1 1 1

(53) 495D -06120( C) JXlm~ii it Fan subassembly 1 1 1 1 1 1 1

(54 ) 4Rl T520100 JXlmmHt Fan subassembly 1

(55) 6R520100 JXlmmHt Fan subassembly 1 1 1 1 1 1

(56) 6RIZ5201oo JXlmmHt Fan subassembly 1

57 4R530001 1111i Thermostat cover 1 1 1 1 1 1 1 1 1 1

58 4RZT530001 :pIli Thermostat cover 1

- 82-



~ ~m m ill! ~
R4100 R4105· R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf~ '{Lt{~% % {Lt ~ ~ & b.
~

g
~ I=t !It

Item Part No. Description Q'ty per set

59 4RG530001 :Piili Thermostat cover 1

(60) 4RG8530001 :Piili Thermostat cover 1 1

(61) 4Rl T530001 :PIli Thermostat cover 1 1

62 6R530001 -1 :PYiIRff Thermostat cover 1 1 1 1

(63) 6RZQ2530001 :PIIRff Thermostat cover 1 1

64 6Rl Q2530001 :PiilRff Thermostat cover 1

65 R530002 ~ h Gasket 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

66 R530003 ~X If Connecting hose 1 1 1 2 1 1 2 2 1 1 1 1 1 1 1 1 1 1 1 1 2 1

67 R530004 ~ h Gasket 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

68 4RZT530004 . ~ h Gasket 1 1 1

69 4RZT530005 -1 ttl7J<tilf Water hose 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

(70) 6Rl Q2530005 ttl7ktilf Water hose 1

(71) 4RG8530005 ttl 7ktilf Water hose 1 1

72 R070002 ~JI~fi Washer, screw plug 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

73 R070003 IJt*ti~
Water temperature gauge

1 1 1 1 1 1 1 1 1 1 1 1 1 1
fitting

- 83-



~ 1m m ID! % R4100 R4105 R6105

Model T T4· ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

J¥% 4t flf:1t % , 1lf: !6 $ 4fJ b.
~

..Et.
l=t .m

Item Part No. Description Q'ty per set

74 R070003 - A ii1fti~~
Water temperature gauge

1
fitting

(75 ) R070003 - B l1ftii~
Water temperature gauge

1
fitting

76 R530101 l1fil1* Thermostat body 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

77 4RZT530101 11111* Thermostat body 1

78 4Rl T530101 11ii11* Thennostat body 1

(79) 6Rl Q530101 11111* Thermostat body 1 1

80 6Rl Q2530101 11111* Thermostat body 1 1 1

81 6Rl Q2530104 111IJlJxlA~~
Wann wind fitting, ther-

1mostat

82 R510102 ii ~ Union 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

83 R530200 11riI${lf: Thormostat subassembly 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

84 R530300 ~f~I${lf: Hose clamp 2 2 2 4 2 2 4 4 2 2 2 2 2 2 2 2 2 2 2 2 4 2

85 6R540001 ~JxV~. Cowl 1 1 1

(86 ) 6RIZ540001 ~JXtl Cowl 1

87 4R540002 ~1ffJIiJJ&f Rubber hose <I> 45 x6 x50 1 1 1

- 84-



~ 1m fJL !M! ~
R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jt~ '{tt{~~ % {tt il f$ & b.
~

13-
-z l=t .m

Item Part No. Description Q'ty per set

(88 ) 6R540002 *lfJJIj]~tg Rubber hose 1 1

(89 ) 6RIZ540002 *lfJJIj]~tg Rubber hose 1

90 4R540003 7j(iJt!7j(~ tg Inlet hose, radiator 1 1 1

(91) 6R540003 7j(iJt!7j(~ tg Inlet hose, radiator
~

1

(92 ) 6RIZ540003 7j(iJt!7j(~tg Inlet hose, radiator 1

93 6R540004 -1 7j(i1~tg Connection hose, radiator 1 1

94 6R540005 ~ h Gasket 1 1

95 4R540006 ~ ~ Bed plate 2 2 2

(96) 495 -06001 (B) ~JXt1l Cowl 1 1 1

(97) 4R540100 7j(f'frfflHtt Radiator subassembly 1 1 1

98 6R540100 7j(i${Lt Radiator subassembly 1 1

(99) 6RIZ540100 7j(i${tJ: Radiator subassembly 1

100 4R540200 ~tg*i Hose clamp 2 2 4 2 4 4 4

101 4R540300 ~tg*i Hose clamp 2 2 2

102 6R1P540400 !~ltcX~m1~ Left bracket parts, radiator 1{tJ:
- 85-



~ rm fA ID! ~ R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 D1 ZDl Z T G G3 P Z Q Ql Q2 P

r¥% '{lJ:1~~
, {If ~ f$ ~

L>. I 13.
0 m

Item Part No. Description Q'ty per set

103 6R1P540500 itm$tx~mtl Right bracket parts, radiator 1{If

104 M8 X40 GB5783 7\1fl~t~fi Hex head bolt 6 6 6 6 6 6 6 6 6 6 6 6 6 6 6 6 2 2 2 2 2 2

105 M8 x45 GB5783 7\jij~t~fi Hex head bolt 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 , 1 1 1 11 1 1 1

106 M8 x55 GB5783 7\1fl~t~fi Hex head bolt 2

107 M10 x50 GB5783 7\1fl~~Jfi Hex head bolt 4 4 4 4

108 M10 x55 GB5783 7\1fl~~lfi Hex head bolt 4 4 4 4 4

109 M12 x55 GB5783 7\1fl~t~fi Hex head bolt 2

(110) M6 x 16 GB5783 it~~7\1fl~t~fi
Hex head fully threaded

8 8 8
bolt

111 M8 x 15 GB5783 it~~7\1fi~t~fi
Hex head fully threaded

1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
bolt

112 M8 x20 GB5783 it~~j7\1fl ~t~fi
Hex head fully threaded

6
bolt

113 M8 x25 GB5783 it~~7\fij~t~fi
Hex head fully threaded

2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2
bolt

114 M10 x30 GB5783 it~~7\1fl~t~fi
Hex head fully threaded

4 4 4 4 4 4 3 3 4 4 4 4 4 4 4 4 4 4 3 3 2 3
bolt

115 AMIO x35 GB898 -8.8 -H•Y xx~t~tt Stud 2 2 2...

116 AMIO x60 GB898 -8.8 -H·Y x~~~ltt Stud

117 AMlO x80 GB898 - 8.8 - H·Y x~~t~tt Stud 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3

- 86-



~ rm tIL ~
l=l R4100 R4105 R61057"

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z I Q QI Q2 P

Jf% f{if:{~% % {if: i5 f* 4ft b.
~

13.
7( 0 1E

Item Part No. Description Q'ty per set

118 AMlO x85 GB898 - 8.8 -H·Y xx~t~tt Stud 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

119 M8 GB6170 - 8- H•Y 7\JHt~-BJ: Hexagon nut 6

120 MI0 GB6170 -8 - H•Y 7\JHt~-BJ: Hexagon nut 4 4 4 4 4 4 4 4 4 4 4 6 4 4 4 4 4 4 4 4 4 6

121 M12 x1. 25 GB6171 -8-H·Y i\JHt~-BJ: Hexagon nut 1 1 1 1 1 1 1 1 1 -I 1 1 1 1 1 1 1 1 1 1 1 1

122 M12 GB6170 -8 -H·Y I\JHt~-BJ: Hexagon nut 2 2 2 2

123 6 GB93 5'_~fi Spring washer 8 8 8 I

124 8 GB93 5'_~fi Spring washer 5 5 5 1 5 5 5 5 5 5 5 5 5 5 5 5 1 1 1 1 1 1

125 10 GB93 5'_~fi Spring washer 4 4 4 4 4 4

126 12 GB93 5'_~i Spring washer 3 1 1 1 1 1 1 1 1 1 3 1 1 1 1 3 1 1 1 1 1 I

(127) 6GB848 -140HV - ZnD /J\~fi Small washer 8 8 8

128 8GB848 -140HV - ZnD /J\~i Small washer 5 5 5 6 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 5 III

129 10 GB848 -140HV - ZnD /J\~i Small washer 8 8 8 8 8 8 8 8 8 8 8 8 8 8 8 8 10 8 8 8 8 10

130 12 GB848 -140HV - ZnD /J\~fi Small washer 2

131 12 GB95 f~fi Plain washer 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

132 40 GB893. 1 1Lffl5'It:ff~ fi Circlips for holes 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

133 4 x19 GBI099 *rm11 Woodruff 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

134 60203 GB278 ~'~$J$Ib* Bearing 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2 2

135 MI0 xI GB1152 1m ft Nipple 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

- 87-



R *1u~1m;fJL
t~*;Jt>*~~7f;tl!1

5 (6)(7)

16

8(9)

29

/'
52 42 (45)

- 88-

so

44

46



- 89 --

·3S



13. ~~~~jt
(~#J ~~JL,~ ~~ ~~JL, ~1liiJ1l1i ~." ~-2~1t,,1x.~1l~~Jt, "i"~~, )i11li#6~1l{Jl*2-,&~)

ELECTRICAL SYSTEM
(STARING MOTOR,ALTERNATOR,REGUL~TOR,ELECTRICAL WIRE,INSTRUMENT &PANEL,STORAGE BATTERY ,OIL PRESSURE SENSOR & ALARM ASSEMBLY)

ltt rIb m ~ % R4100 R4105 R6105
~

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf~ 'f!ff~% I
, it ii ~ & ~ t ..EL

J:l .m
Item Part No.

~
Description Q'ty per set

1 4R610001 I i1~l& Jointing plate 1

2 14R610100 1,g~l13m$ft Starting motor subassem- 1 1 1 1 1 1 1 1(fmtl\l) bly( yangzhou)

(3) 4RG610100 - B I ~~lt!mmH4: Starting motor subassem- 1 1 1 14 1 1 1 1 1 1 1 1 1(ttitt ) bly( wujin)

(4) 14Rl1'610100 - 1 Iffi9J It!m$f4: Starting motor sub~ssem-
1 1(fym) bly( shashi)

5 14R620001 - B ~~mjJri)~ Alternator adjusting bracket 1 1 1 1 1 1 1 1 1 1 1

---( 6)-1 4RT620001- B It~mjJ~ri1~ Alternator adjusting bracket 1 1 1 1 1

I
(7) !4RZT620001 - A !l~mjJ]l1~ Alternator adjusting bracket 1 1 1 1

- 8 14RG620001 !l~m3~11~ Alternator adjusting bracket 1
I

.(9) 6Rl Q1620001 !l rgtJl3JJ:p~ Alternator adjusting bracket 1

10 4R620002 - B m ~ Pad 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

- 90-



~ rm f]L ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf% ;ftJ:ft% ; ftJ: ~ ~ 4i L.:>.
~

13.
1=1 m

Item Part No. Description Q'ty per set

11 4RG620002 m JR Pad 1 1

(12) 6Rl Q1620002 m JR Pad 1

13 4R620003 IJf3t Conical spacer 2

14 4RG620021 @1rm~f Oil drain pipe 1 1

15 4RG620022 rmfti~ Nipple 1 1

16 4RG620023 ~ [I] Washer
I

1 1

17 4RG620024 ftillT Hollow screw 1

18 4RG620025 ~ [I] Washer 2

19 4R620100 - B l~f]LmHtJ: Alternator subassembly 1 1 1 1

20 4RZT620100 - A l~f]L$ftJ: Alternator subassembly 1 1 1 1 1

(21) 4RG620100 - B l~f]L$ftJ: Alternator subassembly 1 1

(22) 6R620100 - B lEt!f]L$ftJ: Alternator subassembly 1 1 1 1 1 1 1 1

(23 ) 6RQ620100 lft1f]L${tJ: Alternator subassembly 1

(24) 6RQ620100 - B lft1fJ1$ftJ: Altenlator subassembly 1 1

25 4RG621100 1{~*~~mrmf$ Oil pipe subassembly, 1ftJ: vacuum pump

- 91-



R6105 I
Q Ql Q21 P

-

P Z

'-,r-

I I i

I
II I

I I II i
I

I

I
I

I

I

1 1 11

1

1
I I

I

I
I

212 I I I

I tttI I

1

1

2 1 I f
I

i I I

I
I

1 I II 1
I !

I I

1 1 I
!

1
I
I

II & ~ ~ I
Q'ty per set

I
r

R4100 R4105

TIl T4 ZT G G4 G8 G9 Dl ZDl Z T 1 G IG3
i I I

, {If: ~ $
Description

~itBfJL~%
Model

'{If:{t%
Part No.

Jt~-

Item

(26) I' 4RG4621100 l~*il~m¥mf$ Oil pipe subassembly,
{If: vacuum pump

~_~_12_~05~~~~~~~~~~~ Hose cl~p subMsemb~ I I

28 1 R310003 ~ ~tj(ln tHOIlOW screw I I

29 R310004 I m III Washer I
, ,

.----+-----~---+-,- I " 1 I b I I

30 14R6401°O I ~1I1,VfJTJ"H,-@~11j: . ~.Ye:~~e regu ator su~,1 I I

31 1I 4RG6401oo------+-!I<b~£~,.x;~;'-1-~~,f·=--- Voltage regulator SUbM- I I II+-Ii -+--+---+----t---+---1~__+____+___+_-+---r---+--+___+___+_+__+__-!_~
I ~ ~JlI3J r tnt PI T semblv I I' i

I I • I It------i-------+--------+----

(32) I 6R640100 I V It It b I I I I I I II ~lIiJWp@~{tj: se:~~e regu a or su as- 1 1 I 1 I 1 1 +I 1 1

-~~RD1660003 I t f1 '-1 Pillar I I ' 2 2 I 1 I I I 12 I I 12

--34-f-
1

, 495G-127~ l1x!i~11j: ~ment panel subas-I I I 1 I'!- -tttt~+--+I----tt
l;~~:blY i ++ . I ffil I I

I
· I, I II I limit I II

35 495G -12610 *It! +~e~era~gauge! ~+- 1-~-t-e--4--~-4- _I ~_ I U
~1~~G---l~-l-o---~I,~~-m-~----~-~il~~~~re~~ I T I I 1 Ii I i I 11 I 11

~~t 495G-12630 I ~tit! I Ammeter ! ,I I 1 1 '1 ~
38 I 495G -12641 tJLrmlIJJ! i Oil pressure gauge I I tt 11 1 I 1 I I 1

---- 92 -



R4100 R4105 R6105

IT T4 ZT IG G41 G81 G91 mlZD! IZiT IGIG31 p IZ Q IQI Q2 P

4if L.:..
~

g
0 .m

Q'ty per set
!

III 1 1 1

1 1 1 11

I 1 I I II
I I

1 I 1
-t--

1

I
I

I I
1 1 1 1

1 1 1 I· I

I
I

I

I
I 1

I

I

IT' I
I

I
I II
i I

I ! 1 1 I !

I I
I I

I i

Ir- II !

I
I-- I

TI
--

I
1 1 I I

I I

Key switch40 I 495G -12660
j-.-I

I I Pressure gauge tube sub- I
' 41 I 495G -1267__0_.. I ,Eli_j]__~_f_~ll_f~__~ _--+-_-------j >-- assembly ~

42 I 495G -12830 Et!.~*ll1Wf: Wire bundle subassem-
---l- blv

Jf~ I '{Lf:1~%
Iteln I Part No.

~495G - 12650

~rm~l.~~
Model

(45) ! 6R1D1650100 Et!~*mHLf: Wire bundle subassem-

~--...__..L---------+-----~
46 I' 4RD670400 I ~ Et! 1lli~ 1~ ~X J! 1~ II W-ire -&-.-co-nn-e'---ct·o-r-,s-to-r_-+--+---+---+--+--+--+--+--+--+--+--+--+---+----+---+-·--+--l--l--l-~---J--I

~ age battery
-- -- I I ---t------.-+--+--+--+--+---I-­

I

I 47 I 495 G- ]2500 i Eg 1t!! Storage batterY
L__+- . . -+--+---I---~~

I or ~

~--:9 ~5G -12820-----~~~j!~ti:!k Battery ground cable & -----t------------- : connector

50 II 6R10680001 i 7klf~~1 Water temperature sen-
! sor

- 93-



~ im m ?f! % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 D1 ZDl Z T G G3 P Z Q Q1 Q2 P

Jf% f{lj:{~% f {lj: ~ f* ~
A rx g
I=t m

Item Part No. Description Q'ty per set

51 6R1Q680002 imJIf~!®~ Oil pressure sensor 1 1 1

52 6R1Q680003 imJI*i~ Oil pressure alarm 1 1 1

53 M8 x20 GB5783 ~ltt;\jij~lfi
Hex head fully threaded

1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1bolt

54 M10 x30 GB5783 ~ltt;\jij~lfi
Hex head fully threaded 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3 3
bolt

55 M12 x40 GB5783 ~Itt;\jij :*t~fi
Hex head fully threaded 3bolt

56 M8 x115 GB5783 ;\jij~lfi Hex head bolt 1

57 M10 x 120 GB5783 ;\jij :*t~fi Hex head bolt 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

58 M10 x 150 GB5783 ;\jij~lfi Hex head bolt 1 1

59 M6 x 12 GB67 JfII~llJ Slotted pan head screw 2 2 2 2

60 M6 GB6170 -8 -H, Y ;\jijt~£J: Hex nut 2 2 2 2

61 M8 GB6170 -8 -H, Y Ajijt~£J: Hex nut 2 2 2 2

62 MI0 GB6170 -8 - H•Y 1\ jij t~£1. Hex nut 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

63 6GB97.1 -140HV - ZnD '~I Plain washer 4 4 4 4

64 6 GB859 $l?f!5~jt~1 Light spring washer 2 2 2 I 2

65 8 GB848 -140HV - ZnD /J\ml Small washer 1 1 1 1 1 1 1 1 3 3 I 1 1 1 1 1 3 1 1 1 3 1 3

66 10 GB848 -140HV - ZnD /J\mli Small washer 5 5 5 5 5 5 5 5 7 7 5 5 2 5 5 7 5 5 5 3 5 7

67 12 GB848 -140HV - ZnD /1\~1 Small washer 3

- 94-



5 -95-



14. ~~&~*~JLJ&A

AIR COMPRESSOR ASSEMBLY

; {If ~ fyJ\
Deseription

~ 1m fJl ff~ ~j

Model

'{4=1t~·
Part No.

1 4RTIIOOOl

Jt-iY
Item

R4100 ~4105 _1~R6105
T T4 ZT (', (',4 (',8 (',9 Dl ZDl! I Z111~illQ--r--Q-'--l-Q2--'--P~

~ i! ~ i
Q'ty per set

III 1IIIflTTTTI
1

1I :2Ifmfiut Gasket, air compressor I 1 I 111 I I 1 I ! 1 I' I I I I II I 1 1

I--_~-------------II ----+---A-ir-c-om-p-res-so-r-s-uh-as--+----t---+--+---+----+-

I

--+--+--+---+----1---+
't+

1

1
~~r-r--+-_It---+--+I--+-1--t

2 4RT710100 ~~II~fJlmH4: sembly , 1 1 I I! 1 I I I I 1 1 I I

I I I 'J I I I I I
~+----------7 11 +1'-+-,' I I, I I I I I

I Air compressor suhas- I I ill I I
(3) 4Rl1710100 :2ti1t~fJHfl\{Jj: I I II 11 I i I I I I I

1-----+- + sembly i e-- -L·-t-4I,--+- ,l'-~~-r~+--
I I I I I I I I I I I I I

(4) 6RIQ2710100 I $Ef,&:~1:n ~11t Air compressor subas- I I I iii I I 1 I
J- ,"~::q/:J1)Ll=lIJ'IT I semhly -til I ,i I I I I I

ll-------t I -+~~-~-l'+++-tt!-~L
I I I I' i I I I I I

5 MIO x75 GB5782 11l\j[j~t~j1 I Hex head bolt IiI 1 l' I I "i I 11 i 11 I I I 1 IIi 1
I I iii Ll1 I 1+ttl Hi!! I I I,--i,-------r- II _ I --+ - ++-r-

6 I MIO x30 GB5783 i ~t~ttl\ffi~t~~ I :l~x head full) threaded I I 4 I 41 4 I I I i 41 4 I ! I 11414141

--t--------+---.---.-+~~~---~---+ I I I ! I I I I

7

1

110 GB848 -140HV - ZnD I, IH1Hi I Small washer I 15 [515 II I I [151511 I I I 15 IS! 5 i
! I I I I I i I I i I I I I i

- 96-



30

31

37

48

l_'~lr-- 46

52

- 97-

19

33(34)



TURBOCHARGER ASSEMBLY

~ 1ffi m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 DI ZDI Z T G G3 P Z Q QI Q2 P

ff% f{If:1~% % {If: ~ ~ & L>.
~

13.
~ 0 .m

Item Part No. Description Q'ty per set

1 4RZ730100 - A( SJ70 -I) ~JI~${If:
Turbocharger subassem- ,

I 1 1
bly

(2) 4RZD730100 - A ~JII${If:
Turbocharger subassem-

1
bly

(3) 1 6Rl Z7301()() - A(K27 -
~JII$1If:

Turbocharger subassem-I
145) bly

I

14RZ730500

I

4 ~JII@J1ffifg$1If:
Oil drain pipe subassem-

1
hIy, turbocharger

(5) 4RZT730500 -1 ~JI~@] 1m1f${t{:
Oil drain pipe subassem-

1
hly , turbocharger

(6) 4RZD730500 - 2 ~JIH@]yffif${If:
Oil drain pipe sUbassem-1

1
bly , turbocharger

(7) 6RZQ730500 ~JII@]iffif$1lf:
Oil drain pipe suhasseul-

1
bly ,turbocharger I

8 4RZ730600 f~JI~it!~ti1f$ Inlet connecting pipe subas-
1{If: I sembly turbocharger

- 98-



~ 1IB m ID! % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf~ 'f41~%
, 14 it ~ 4fj L.:>..

~
g

I=t .m.
Item Part No. Description Q'ty per set

9 4RZD730600 Jt1JIlitt~1if$ Inlet connecting pipe subas-
1

14 sembly turbocharger
f

10 R120500 lttftl Hose clamp 2 2 2 2

11 4R210300 lttftl Hose clamp 1

12 4R350200 tj1ijlittrmf$14 Oil inlet pipe subassem-
1 1 1 1

bly ,filter

13 4R350300 nMrmiittrmf$14
Oil inlet pipe subassem-

1 1 1 1
bly ,oil pump

14 495Z - 23400(6) (J0506) mrmtj1ijI$14 Oil filter subassembly 1 1 1 1

15 RZ730001 Jt1JIlmJl Turbocharger gasket 1 1 1

16 4RZD730001 Jt1JIlmJl Turbocharger gasket 1

17 4RZ730002 fJttjlx~ Bracket, oil filter 1 1 1

18 6RZQ730002 ~ijlx~ Bracket, oil filter 1

19 4RZTI30003 -1 f1it~iJ Hollow bolt 1

20 RZ730004 @1rmf1i~ Adaptor, oil drain pipe 1 1 1

- 99-



~ rm m ~ % R4100 R4105 R6105

Model T' T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

J¥% . 'ftt:1~'% , itt: ~ fyJ\ ~
b.. l II=l

Item Part No. Description Q'ty per set

(21) 4RZT730004 l@lllbti~ Adaptor ,oil drain pipe 1
I

! Oil inlet flange, turh,o-
22 495ZD -1 - 23006 ! ~ffil*rm1!~ 1 1 1 1

I charger

23 495ZD - 1- 23007 Imffiii1!lIbt!~~ Gasket, oil inlet flange 1 1 1 1,h
24 ! 4RZ730008 @}rm1!~mJt Gasket, oil drain flange 1 1 1

I
I

(25) I6RZQ730008 @1jIB1!~mJt Gasket, oil drain flange 1
I

26 14RZ730009 @jrmfif Oil drain pipe 1

(27 ) 4RZT730009 @}rmtif Oil drain pipe 1

(28) I4RZD730009 -I @1rmtif Oil drain pipe 1
I

i
(29) I 6Rl Z730009 @limtif Oil drain pipe 1

30 4RZ730011 itJI~~~4J*~
Exhaust flange, turbo-

1 1
chMger

31 14RZl'730011 ~JI~~~l=(1!~
Exhaust flange, turbo-

1
charger

I Exhaust flange, turbo-
32 16RIZ730011 mffil~~l=(1!~

charger
1

- 100-



~ 1IIJ tIL ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf% '{lff~%
, {If ~ f* 4IJ A fx g

~ !I!

Item Part No. Description Q'ty per set

33 4RZ730012 ~IfI~~~1!~m Gasket, exhaust flange 1 1 1
h

(34 ) 6RIZ730012 ~IfI~~~1! ~m Gasket, exhaust flange 1
h

35 4RZ730013 ~IfI*~tif1t Spacer sleeve, inlet con-
I

l necting pipe

36 4RZ730014 m ~ Washer 2 2 2

37 4RZT730021 JJ*lf Spacer pipe I
I

38 495Z -23003 m ~ Washer 2 2 2 2 1

39 495Z -23004 ti~ln Hollow bolt 1 I I 1

40 4RZD730611 iJJlmh Regulating gasket 3

41 M8 x 10 GB5783 i:lttAjfj~lfi
Hex head fully threaded

I 1 I
bolt

42 M8 x20 GB5783 i:lttAjfj~lfi
Hex head fully threaded.

4 4 4 6
bolt

43 M8 x35 GB5783 i:lttAjfj~lfi
Hex head fully threaded

1 1 I I
bolt

,,
i

- 101 -



~ rm m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 DI ZDl Z T G G3 P Z Q Ql Q2 P

J¥% '1Lf:1~%
, 14: ~ $ 4iJ A I J3.

I=l em.
Item Part No. Description Q'ty per set

44 M8 x45 GB5783 i\~~lfi Hex head bolt 1 1 1

45 MIO x20 GB5783 iltti\~~lfi
Hex head fully threaded

2
bolt

46 AM8 x20 GB898 - A2 - 70 XX~lfi Stud 4 4 4

AMI0 x35 GB898 - A2 -
...

47
70 XX~lfi Stud 4

48 M8 GB6170 - A2 -70 ~~I-Bt Hex nut 4 4 4

49 . MIO GB6170 - A2 - 70 i\1flI-BJ: Hex nut b 4

50 8GB848 -140HV - ZnD IJ\~I Small wa~her 7 7 7 6
-

51 10 GB848 -140HV - ZnD IJ\ml Small washer 2

52 8 GB848 - A140 IJ\~I Small washer 4 4 4

53 10 GB848 - A140 IJ\~I Small washer 4

54 Ml4 xl. 5 WB20101 I jJ Screw 1 1 1

55 14 WB22514 ~i~[i Copper washer 2 2 2

56 24 WB22514 ~i~[i Copper washer 1 1 1 I
- 102-



-103 -



- 104-

23

%2



16. ~~~I~A
CLUTCH ASSEMBLY

!#§ 1m fA ~ ~ R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf% '{If:1-t~
, {If: ~ f* & b.

~
J3.

0 !I!

Item Part No. Description Q'ty per set

1 6RZQ750002 ~ir~~i Clutch lower cover 1

(2) , 6Rl Q1750002 ~ir~~i Clutch lower cover 1

3 R090003 ~I~i Inspection window cover 1

4 R090004 m it Pointer 1

5 Rl P750021 - A '-=:1§&:*~ V- belt pulley 1 1 1

6 6RZQ750101 ~irH% Clutch housing 1

(7) 6Rl Q1750101 ~ir~% Clutch housing 1

8 6RZQ750102 ~ ~ Flange 1

9 6RZQ750103 *t l Bushing 1

10 6RZQ750201 *~J.. Release yoke 1

11 6RZQ750202 1il I Shift fork lever 1

12 6RZQ750203 ~ [i Plain washer 1

13 6RZQ759204 5' - Spring 1

14 6RZQ750205 t~ -HI Nut 1

15 6RZQ750210 *~1ilffmHlf: Release lever subassembly 1

.- 105 -



~ rill m ID! % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf% I '141~% % 14 ~

**
~

L.:>.
~

13.
~ ~ lit

Item Part No. Description Q'ty per set

16 6RZQ750301 I 'f~iJJ~ Transmission shaft 1
i I
I I

17 16RZQ750302 I 9=t IBJ tiYJi Middle driving plate I 11I

18 6RZQ750310 JIi5tmHtf: Pressure plate subassembly 1

(19) I 6Rl Q1750310 JIi5t$14 Pressure plate subassembly
I

i
I

20 1 6RZQ750320 I ~;fjii!5HIl{!j: Driven plate subassembly 1
I

(21) 16RlQ1750320 ]AiJJil5t~Htf: Driven plate subassembly 1
I
I

22 I RIP750401 I~ff Control lever 1
i
!

23 R1P750402 it ~ Plug 1

24 RIP750800 ~ir~R%1*$14=
Clutch & housing subas- I

1
I sembly

25 M6 X12 GB5783 j:~ltt7\ffj ~t~~
Hex head fully threaded

2
bolt I

26 MI0 x 12 GB5783 ~t~tt7\ ffj~t~fi
Hex head fully threaded

4
bolt

27 I MIO x 18 GB5783 ~~Jtt7\ffj~~lfi
Hex head fully threaded

4
I boltI

- 106-



~ 1m . fJl ~ -% R4IOO R4I05 R6I05

Model T T4 ZT G G4 G8 G9 DI ZDI Z T G G3 P Z Q QI Q2 P

Jf-% '{4=1~ -% % 14= i; t* ~
b.

~
g

~ q .m
Item Part No. Description Q'ty per set

28 MIO x25 GB5783 ~t~tt7\1§~!lfi
Hex head fully threaded

8
bolt

29 MIO x30 GB5783 it~tt7\1§~!lfi
Hex head fully threaded

3 2 12
bolt

30 MI4 x45 GB5783 iJltt7\1§~t~fi
Hex head fully threaded

4 4
bolt

31 M16 x70 GB5783 7\1§~!lfi Hex head bolt 2 2

32 MID x1x20 GB5782 7\1§~t~fi Hex head bolt 6

33 M6 x12 GB67 - ZnD *1I1~t~lJ Slotted head screw 1

34 M12 x1.5GB6171-8 - H· Y 7\1§t~-Bt Hexagon nut 1

35 MI4x1.5GB6171-8-H· Y 7\jijt~-Bt Hexagon nut 1

36 10 GB93 5~Jt~[I] Spring washer 8 2 12

37 12 GB96 *~[I] Big plain washer 1

38 6GB848 -140HV - ZnD /J\~IIJ Small plain washer 2

39 10 GB848 -140HV - ZnD /J\~[I] Small plain washer 4 12

40 14 GB848 -140HV - ZnD !J\~[I] Small plain washer 4 4

41 16 GB848 -140HV - ZnD !J\~[I] Small plain washer 2 2

42 6x25 GBI099 -f~ll Woodruff key 1

- 107-



- 108-



17 -I: IJ.p'" ......~ ~

• 5L~~l[~&J1~

BRACKET AND SUPPORT SEAT ASSEMBLY

~ -1m m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

Jf% '{tt:f~%
, {tt: ~ fiF & L.:,.. I g

I=t .m.
Item Part No. Description Q'ty per set

1 4R740001 ix}i Front support seat 1 1 1 1 1

2 4RG740001 ix!i Front support seat 1 1 1 1

3 4R740002 ~~f~l& Regulating plate 1 1 1 1 1 1 1

4 6Rl Q1740021 tiiii:x~ Left front bracket 1

5 6Rl Q2740021 tiiii:x~ Left front bracket 1

6 6Rl Q1740022 tiii:x~ Right front bracket 1

7 6Rl Q2740022 tiii:x~ Right front bracket 1

8 6Rl Q1740023 -u-~x1J.~fl~ Beam, front bracket 1~U/Cl' 71': ...

9 6Rl Q2740024 Eii:x~ Rear bracket 2

10 RIP740025 X ~ Bracket 4 4

11 RIP740026 i~~ Front support seat 1 1

12 RIP740027 E~~ Rear support seat 1 1

13 RIP740028 7j(lfttcix~ Left bracket, radiator 1 1

14 RIP740029 7j(l~tix~ Right bracket, radiator 1 1

15 495G -16106 i 7j(~m~ Rubber cushion 2 2

16 495G -16107 7j(liJ&m( EfI) Rubber cushion( I ) 2 2

17 495G -16108 7j(lfi~m( ~) Rubber cushion ( IT ) 2 2

- 109-



~ rm m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 D1 ZDl Z T G G3 P Z Q Q1 Q2 P

Jf% 'flJ:ft% , flJ: ~

**
& b.

~
g

r=t 1E
Item Part No. Description Q'ty per set

18 495G -16109 JR~tr Rubber cushion sleeve 2 2

19 6Rl Q2740100 iil:tx~$flJ:
Front rubber cushion

2
subassembly

20 6RIQ2740200 Jail:tx~$flJ:
Rear rubber cushion

I
2

subassembly

21 M8 x16 GB5783 i:t,ttt\ ffL~;"t'fi
Hex head fully threaded

2 2 2 2 2 2 2 2 2
bolt

22 M12 x30 GB5783 i:lttt\jij~t'fi
Hex head fully threaded

8 8
bolt

23 M12 x35 GB5783 i:t,ttt\jij~t'fi
Hex head fully threaded

28 28
bolt

24 M14 x30 GB5783 i:lttt\jij~t'fi
Hex head fully threaded

6
bolt

25 M14 x1. 5GB6171- 8-H•Y 't\jijl-BJ: ' Hex nut 6

26 12 GB93 5~_~li Spring washer 8 8

27 14 GB93 5~_~li Spring washer 12

28 8GB848 -140HV - ZnD /J\~li Small washer 2 2 2 2 2 2 2 2 2

29 12 GB848 -140HV - ZnD /J\~li Small washer 28 28

30 14 GB848 -140HV - ZnD /J\~I Small washer 4..
31 8x22 GB867 *rmI~'lT Round head rivet 6

- 110-



7

8 (9)

~---61 (2)

3

- 111 -



18. ~*JL.I- Jt-
TOOLS SUPPLIED WITH THE ENGINE

~ rm m ~ % R4100 R4105 R6105

Model T T4 ZT G G4 G8 G9 Dl ZDl Z T G G3 P Z Q Ql Q2 P

J¥% '{~{~%
, {If ~ f$ ~

b. fx g
r::t .m.

Item Part No. Description Q'ty per set

1 R91001 ~tlrEijI!R
Feeler gauge for valve

1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
clearance

(2) 4RIT910001 ~fllB]I!R
Feeler gauge for valve

1
clearance

3 R910002 ~fllJ!~1Jf~IA
Half collet valve disman-

1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1
te tool

4 R910003 1iJfM~flIA Valve lapping tool 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

5 R910004 m! Jf ». t~ fi 1Jf~
Piston ring dismantling tool 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

IA
~

6 R910005 JEatf~ timing pin 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

7 4RIT910011 illiJf&f Spanner 1

8 4RZT910021 -1 l$-&~ Turn engine gear 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

9 4RIT910021 l$-&~ Turn engine gear 1

- 112-



W*1;t~~$fdJ tJ ~~&0ii]
±iPJI1:: L1.J*~;;t±jr$~xlR:ftrg*fij 337 ~

m~t1fij: 261009

~~: (0536) 8192800 ( 1~,*Jl ) 8192735

1~~: (0536) 8192711

1XXJ±.tl:: http://www.huafengdongli.com

E-mail:scb@huafengdongli.com

Shandong Weichai Huafeng Power Co.,Ltd
Add:No.377 Beigong East Street WeiFang ShanDong China

Postal Code:261 009

Telephone:+86-536-8192800 8192735

Fax:+86-536-8192711

Website:http://www.huafengdongli.com

E-mail:scb @huafengdonglLcom


